


Master Parts Index

Date: 10/2/2023 Time:

The availability and variances in part costs make this
Replacement Part Master Index subject to revision.
Consult the factory for the latest Master Index revision
number, part number revision, availability and price.
Prices are FOB Owatonna, Minnesota, in US dollars and
subject to change without notice or obligation. Part
availability is subject to change without notice or
obligation. Contact the factory for price and availability of
any part not listed.

NLA denotes that the part is obsolete and no longer
available because existing inventory has been depleted.
CF denotes consult factory for part availability and price.
NET denotes that the price depicted is the dealer net cost.
Replacement engines and electric motors are sold on a
NET basis to comply with existing anti trust laws and
regulations. No additional discount will be allowed on
these applicable parts.

1:30:08PM Version 20

Explanation of the General Equipment
Company Fastener Part Numbering
System

General Equipment Company utilizes a modified AN
(Army/Navy) system similar to that utilized by the US
military. For example: Part Number 15051200
denotes the following:

15 denotes a hexagon head cap screw;

05 denotes the diameter in 1/16 inch increments, or
5/16 inch;

12 denotes the length in 1/8 inch increments, or
1-1/2 inch.

The digit 0 denotes a standard SAE configuration.
The digit 1in the same location would denote a

metric configuration.
Fasteners and Related Hardware The last digit 0 in the part number denotes a UNC
thread configuration for a threaded fastener. The

All fasteners and related hardware are of steel digit 1in the same location would denote a UNF

construction and Unified National Coarse, UNC, unless
noted. Cap screws will normally be of SAE Grade 5 or
higher. Most fasteners will feature a zinc dichromate finish
for corrosion resistance. AL denotes an aluminum
fastener. SS denotes a stainless steel fastener. LH
denotes a left hand threaded fastener.

$25.00 US Net Minimum Order
$40.00 US Net Minimum Order for
EDI Transactions

General Terms and Conditions

1) Prices are FOB Owatonna, Minnesota, in US dollars, and subject to change without notice or obligation. 2) Product
design, pecifications, price schedules, selling terms and conditions are subject to change without notice or obligation.
3) Discounts not allowed on tax, freight or labor. 4) Returned merchandise must be of current design, in original and
unused condition, and is subject to a restocking charge. Special order or customer modified products are not
returnable. Contact our Customer Service Department for specific information. 5) Contact our Customer Service
Department regarding a product return for any reason. A Return Materials Authorization (RMA) form will be issued.
Complete and return the RMA form with the shipment. Shipments received without the RMA form will be refused and
returned at the sender's expense. 6) Selling terms are net 30 days to accredited accounts. 7) $25.00 US minimum
invoice NET for NON Electronic Data Interchange (EDI) related invoice transactions. $40.00 US minimum invoice NET
for Electronic Data Interchange (EDI) related invoice transactions. 8) Names depicted are the registered trademark of
their respective owners. ORDER CANCELLATION CHARGES All applicable material and labor charges will be
invoiced for merchandise designed and manufactured to special customer specification that is cancelled before
shipment is made.
Company Website:
www.generalequip.com
- Literature, Operators Manuals, Parts Manuals,
- How to instructional Sheets, Videos and more...
- Demo and Used Equipment
- Product Information
- Specials

Telephone: 800.533.0524 or +507.451.5511
Telefax: 877.344.4375 or +507.451.5511

After hours technical support telephone:
+507.451.5510 menu option 0

After hours calls will be returned

as soon as possible. Store:
- New, Used, Demo and other product offerings.

http://store.generalequip.com




Master Parts Index
ABBREVIATION GLOSSARY

Date: 10/2/2023 Time:

ABBREVIATION

DEFINITION

1:30:08PM

.75HP

0.75 horsepower

ABBREVIATION

DEFINITION

.88SQ

718 inch square drive

1.38HEX

1-3/8 inch hexagon drive

HTMA

Hydraulic Tool Manufacturers
Association

10w

10 inches wide

ID

Inside diameter

115VAC

115 volts AC electrical power

Lb

Pound (Mass)

1RD

1 inch round drive

LH

Left hand thread

20A

20 Ampere

M5

5 millimeter

230VAC

230 volts AC electrical power

MAG

Magnetach

36L

36 inch digging length

MM

millimeter unit of measure

36L

36 Inches Long

NET

Net cost

5.5HP

5.5 horsepower

NLA

No longer available

50HZ

50 Hertz

NPT

National Pipe Taper

60HZ

60 Hertz

NR

Narrow rim

8D

8 inch diameter

PAKS3

Pack of three

AL

Aluminum

PF

Plain finish

ASSY

Assembly

PHMS

Phillips head machine screw

AWG

American wire gauge

PHST

Phillips Head Self Tapping

BHSCS

Button head socket machine
screw

PPV

Positive Pressure Ventilation

PSI

Pounds Per Square Inch

C24

24 grit

PTF

Pipe Taper Fuel

CFM

Cubic Feet Per Minute

RH

Right hand thread

CSLW

Countersunk lock washer

RPM

Revolutions Per Minute

EU

European Union

SFHMS

Socket Flat Head Cap Screw

FHSCS

Flat head socket cap screw

SHCS

Socket head cap screw

FL

Full Length

SHSMS

Slotted head machine screw

FT

Foot/Feet

SS

Stainless Steel

G100

100 grit

TCT

Tungsten Carbide Tipped

GPM

Gallons Per Minute

THMS

Truss head machine screw

HHCS

Hexagon Head Cap Screw

us

United States

HT

Heat treated

Zinc plated

Y

Zinc and yellow plated




Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

LIMITED PRODUCT WARRANTY

GENERAL EQUIPMENT COMPANY makes the following limited warranty to the original purchaser of each
new and unused light construction equipment product:

GENERAL EQUIPMENT COMPANY MAKES NO WARRANTY THAT THE LIGHT CONSTRUCTION PRODUCTS
SOLD HEREUNDER SHALL BE MERCHANTABLE OR THAT SUCH PRODUCTS SHALL BE FIT FOR ANY
PARTICULAR PURPOSE AND THERE ARE NO WARRANTIES EXPRESSED OR IMPLIED MADE OTHER THAN
ITS STANDARD, LIMITED WARRANTY.

WHAT THE LIMITED WARRANTY COVERS

GENERAL EQUIPMENT COMPANY warrants that each new and unused light construction equipment product and or
accessory product sold by it: A) to be free from defects in material and workmanship under normal use/service
for a period of two (2) years from date of purchase: B) to warrant the labor expenses associated with defects in
material and workmanship for a period of one (1) year from date of purchase. The obligation under this warranty
being limited to current flat labor rates and the replacement and/or repair at its Owatonna, Minnesota, factory site, or at
an authorized dealer designated by it, of such part or parts as shall appear upon inspection to have been defective in
material or workmanship at the time sold, provided that the part or parts claimed defective are returned to the
inspection point, transportation charges prepaid. At the time of requesting warranty service, the purchaser must present
evidence of the purchase date of the part or parts submitted for warranty inspection.

The only remedies the purchaser has in connection with the breach of performance of any warranty for the light
construction equipment products sold by GENERAL EQUIPMENT COMPANY are those set forth in this document. In
no event will GENERAL EQUIPMENT COMPANY, its authorized dealer or representative, or any company affiliated
with GENERAL EQUIPMENT COMPANY be held liable for any incidental or consequential damages or injuries.

WHAT THE LIMITED WARRANTY DOES NOT COVER

This warranty does not cover depreciation or damage caused by: normal wear, accident, improper protection in
storage,

improper use, alterations, tampering, the environment, improper maintenance, lack of maintenance or incidental costs
incurred by the original purchaser while the light construction equipment product is being examined and or repaired
under warranty. In addition to the above limitations and/or exclusions, the following basic product components are not
covered by the limited warranty:

1) Parts and/or components subject to wear with normal usage, but not specifically limited to the following:

a) High impact/wear related components including, but not limited to: V-belts, flails, flail rods and flail drums.

b) High abrasion/wear related components including, but not limited to: augers, auger flighting and boring heads.
c¢) Engine throttle control cable assembly and related control devices.

d) Centrifugal clutch components including, but not limited to: shoes, springs, drum and motor assembly.

2) Parts and labor for scheduled and general maintenance services as defined in the applicable Operator’'s Manual.
3) Engines, motors, controls and other accessories sold with, attached to, or operated with a light construction
equipment product sold by GENERAL EQUIPMENT COMPANY and warranted separately by the Original Equipment
Manufacturer (OEM) per its respective warranty program. Contact the Customer Service Department of GENERAL
EQUIPMENT COMPANY for assistance in obtaining specific OEM warranty coverage.

This limited warranty gives you specific legal rights and may also have other rights which may vary from state to state.

Some states do not allow limitations on how long an implied warranty will last or the exclusion or limitation of incidental
or consequential damages. These limitations may not apply to the original purchaser.

Version 20 Master Parts Index



MODEL NUMBER PART NUMBER

FCS10

130C

M102
FCS5AC
FCS16

660H

471-12
471-20
553-12
553-20
671-16
753-16

190C

190M

1908
SG24GH
SG24E
SG24E3HP50
SG24E3HP60
SG12E
CS8GH

GP8

GP8H

EP8
EP8AC25P
EP8ACP
EP12ACP
EP16ACP
EP20ACP
CD10P
EP8HL
EPSACP
EP12ACP
EP16ACP
EP20ACP
CD10P
SP8GHY9HP
CTS12GEN2
SP8E5HP50
VS220
FCS16GEN3
SP8E5HP60
FCS18

242H

332H

348H

EP30

262H
FCS10GEN2

Version 20

05853-13-P
05854-15
0607317
0615329
08125
0812508231B-AV
08125G
08231
10-24X
102-0010
102-0020-011
102-0030
102-1000
102-1100
102-1200
102-1300-010
102-1300-020
102-1301-010
102-1301-020
102-1302
102-1400
102-1500A
FCS10

130C

M102
FCS5AC
FCS16

660H

471-12
471-20
553-12
553-20
671-16
753-16

190C

190M

1908
SG24GH
SG24E
SG24E3HP50
SG24E3HP60
SG12E
CS8GH

GP8

GP8H

EP8
EP8AC25P
EP8ACP
EP12ACP
EP16ACP
EP20ACP
CD10P
EP8HL
EPSACP
EP12ACP
EP16ACP
EP20ACP
CD10P
SP8GHY9HP
CTS12GEN2
10610

10611

10619

10623

10629

10631

10632

10633

10636

10638

10639

Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

WRENCH, ALLEN, 1/4

WRENCH, ALLEN, 3/8 X 6

NUT, LUG, REP PART 550 HUB

CAP, DUST, REPLACE PART 660 HUB

CONE, BEARING

RING, NILOS

CONE, BEARING

CUP, BEARING, .16 LB EA

SCREW, TAPPING, SELF, 1/2

WELDMENT, BARREL

HAMMER

RETAINER, TOOL

CHISEL, POINT, MOIL

CHISEL, NARROW, 1W

CHISEL, 3W

SHANK 1.125HEX

BHSCS, 1/2-12 X 1, ZY

HEAD, HOLDER, BLADE, SCRAPER

PLATE, CLAMP, BLADE, SCRAPER

HOLDER, SCRAPER BLADE

CHISEL, SPADE, ASPHALT

ASSEMBLY, HOLDER, BLADE

STRIPPER, COVERING, FLOOR

CUTTER, ASPHALT, ROTARY

BREAKER, IMPACT, BITTYBREAKER

STRIPPER, COVERING, FLOOR, 115VAC, 60HZ

NLA, SELL 10619

DIG-R-MOBILE, 13HP

DIG-R-TACH, SERIES 12, 2HEX

DIG-R-TACH, SERIES 20, 2HEX

DIG-R-TACH, SERIES 12, 2.56RD

DIG-R-TACH, SERIES 20, 2.56RD

DIG-R-TACH, SERIES 16, 2HEX

DIG-R-TACH, SERIES 16, 2.56RD

CUTTER, ASPHALT, ROTARY

CUTTER, ASPHALT, ROTARY

CUTTER, ASPHALT, ROTARY

GRINDER, SURFACE, HEAD, DUAL, 11HP

GRINDER, SURFACE, HEAD, DUAL, 2.0HP, 115VAC, 60HZ
GRINDER, SURFACE, HEAD, DUAL, 3HP, 220VAC, 50HZ
GRINDER, SURFACE, HEAD, DUAL, 3HP, 230VAC, 60HZ
GRINDER, SURFACE, HEAD, SINGLE, 1.5HP, 115VAC, 60HZ
SAW, CRACK, HONDA, 13HP

BLOWER, GASOLINE, B&S, 4HP, RADIAL FLOW

BLOWER, GASOLINE, HONDA, 4HP, RADIAL FLOW
BLOWER, ELECTRIC, 8D, .33HP, 115VAC, 60HZ
BLOW-R-PAC, 8D, 25L, .33HP, 115VAC, 60HZ

BLOWER, ELECTRIC, 8D, .33HP, 115VAC, 60HZ, AXIAL FLOW
BLOWER, ELECTRIC, 12D, 1.0HP, 115VAC, 60HZ, AXIAL FLOW
BLOWER, ELECTRIC, 16D, 1.0HP, 115VAC, 60HZ, AXIAL FLOW
BLOWER, DOWNDRAFT, 20D, 0.4HP, 115VAC, 60HZ
BLOWER, DRYER, CARPET, 1.0HP, 115VAC, 60HZ
BLOWER, LOCATION, HAZARDOUS, 8D, .33HP, 115VAC, 60HZ
BLOWER, ELECTRIC, 8D, .33HP, 220VAC, 50HZ, AXIAL FLOW
BLOWER, ELECTRIC, 12D, 1.0HP, 220VAC, 50HZ, AXIAL FLOW
BLOWER, ELECTRIC, 16D, 1.0HP, 220VAC, 50HZ, AXIAL FLOW
BLOWER, DOWNDRAFT, 20D, 0.4HP, 220VAC, 50HZ
BLOWER, DRYER, CARPET, 1.0HP, 220VAC, 50HZ
PLANER, SURFACE, GASOLINE, 9HP

STRIPPER, TILE, CERAMIC, 115VAC, 60HZ

PLANER, SURFACE, ELECTRIC, 5HP, 220VAC, 50HZ
VACUUM, PORTABLE, 220 CFM, 2.6 HP, 115 VAC, 60HZ
STRIPPER, COVERING, FLOOR, .75HP, 115VAC, 60HZ
PLANER, SURFACE, ELECTRIC, 5HP, 230VAC, 60HZ
STRIPPER, SELF PROPELLED, 115VAC, 60HZ

DIGGER, HOLE, MAN, ONE, 1.3HP, 1" RD DRIVE

DIGGER, HOLE, MAN, TWO, 5.5HP, 1-3/8" HEX DRIVE
DIGGER, HOLE, MAN, TWO, 5.5HP, 7/8" SQ. DRIVE

FAN, ELECTRIC, 30D, 1.5HP, 115VAC, 60HZ

DIGGER, HOLE, MAN, TWO, 4.4HP, 1" RD DRIVE
STRIPPER, COVERING, FLOOR, 115VAC, 60HZ

MSRP PRICE

6.68
6.68
2.88
8.22
24.19
33.87
30.21
20.61
0.92
152.61
120.41
49.07
48.50
48.50
69.75
107.42
3.88
126.04
20.04
124.84
195.25
193.95
1,695.00
1,865.00
236.00
1,204.00
N/A
7,875.00
2,410.00
2,625.00
2,410.00
2,625.00
2,789.00
2,789.00
2,655.00
3,108.00
1,810.00
7,539.00
6,154.00
6,226.00
6,226.00
4,725.00
6,175.00
1,115.00
1,365.00
1,045.00
506.00
355.00
439.00
499.00
465.00
386.00
2,795.00
355.00
439.00
499.00
465.00
386.00
6,360.00
2,180.00
6,483.00
4,279.00
2,775.00
6,483.00

11,995.00

1,295.00
2,724.00
2,724.00
2,299.00
2,465.00
1,995.00

Page 1 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION MSRP PRICE
SG7 10640 GRINDER, EDGE, HEAD, SINGLE, 115VAC, 60HZ 1,450.00
CTS10 10641 STRIPPER, TILE, CERAMIC, 115VAC, 60HZ 1,390.00
AF501 10642 SCRUBBER, AIR, 500CFM, 115VAC, 60HZ 875.00
SG12EM 10647 GRINDER, MAGNETACH, SINGLE, 1.5HP, 115VAC, 60HZ 4,725.00
SG24GHM 10648 GRINDER, MAGNETACH, DUAL, 11HP 7,539.00
SG24EM 10649 GRINDER, MAGNETACH, DUAL, 2HP, 115VAC, 60HZ 6,154.00
SG24E3HP50M 10650 GRINDER, MAGNETACH, DUAL, 3HP, 220VAC, 50HZ 6,226.00
SG24E3HP60M 10651 GRINDER, MAGNETACH, DUAL, 3HP, 230VAC, 60HZ 6,226.00
EP30 10656 FAN, ELECTRIC, 30D, 1.5HP, 115VAC, 60HZ 2,795.00
WG12E 10667 GRINDER, WEDGE, SINGLE, 1.5HP, 115VAC, 60HZ CF
WG24E 10668 GRINDER, WEDGE, DUAL, 2HP, 115VAC, 60HZ CF
WG24GH 10669 GRINDER, WEDGE, DUAL, 11HP CF
WG24E3HP50 10670 GRINDER, WEDGE, DUAL, 3HP, 220VAC, 50HZ CF
WG24E3HP60 10671 GRINDER, WEDGE, DUAL, 3HP, 230VAC, 60HZ CF
MG12E 10672 GRINDER, MAGNETIC, SINGLE, 1.5HP, 115VAC, 60HZ CF
MG24E 10673 GRINDER, MAGNETIC, DUAL, 2HP, 115VAC, 60HZ CF
MG24GH 10674 GRINDER, MAGNETIC, DUAL, 11HP CF
MG24E3HP50 10675 GRINDER, MAGNETIC, DUAL, 3HP, 220VAC, 50HZ CF
MG24E3HP60 10676 GRINDER, MAGNETIC, DUAL, 3HP, 230VAC, 60HZ CF
332H 10677 DIGGER, HOLE, MAN, TWO, 5.5HP, 1-3/8" HEX DRIVE 2,595.00
348H 10680 DIGGER, HOLE, MAN, TWO, 5.5HP, 7/8" SQ. DRIVE 2,595.00
262H 10682 DIGGER, HOLE, MAN, TWO, 4.4HP, 1" RD DRIVE 2,349.00
FCS16GEN3 10686 STRIPPER, COVERING, FLOOR, .75HP, 220VAC, 50HZ 2,295.00
EBF30 10689 FAN, VENTILATION, 30D, .5HP, 115VAC, 60HZ 495.00
EBF36 10690 FAN, VENTILATION, 36D, .4HP, 115VAC, 60HZ 695.00
EBF42 10691 FAN, VENTILATION, 42D, .5HP, 115VAC, 60HZ 995.00
10LDBH42 AUGER, 10D, 36L, 1.258Q 439.00
12020000 NUT, HEX, K-LOCK, #8-32, Z 0.69
12040001 NUT, HEX, K-LOCK, 1/4-28, ZY 0.69
12136000 MOTOR, ELECTRIC, 3HP, 230/460V, NET 742.84
12CS PLATE, SHANK, 12D 151.32
12LDBH HEAD, BORING, 12D 240.78
12LDBH42 AUGER, 12D, 36L, 1.25 SQ 483.00
130C-0010 FRAME, MAIN 1,573.18
130C-0020A ASSEMBLY, BLADE/HUB 866.00
130C-0030 WASHER, THRUST 10.34
1336 TOOTH, TCT 24.95
1336PAK2 PAK2, TOOTH, TCT 62.61
140CS LUG, DRIVE 26.61
1408 LUG, DRIVE 24.40
141L LUG, DRIVE 104.14
141M LUG, DRIVE 46.86
149F64 FITTING 18.97
14SSP42 AUGER, 14D, 36L, 1.25SQ 581.00
15 KEY, WOODRUFF, 1/4 X 1 3.13
15040500 HHCS, 1/4-20 X 5/8, ZY 1.26
15040600 HHCS, 1/4-20 X 3/4, ZY 1.26
15040700 HHCS, 1/4-20 X 7/8, ZY 1.26
15040800 HHCS, 1/4-20 X 1, ZY 1.26
15041000 HHCS, 1/4-20 X 1-1/4, ZY 1.26
15041001 HHCS, 1/4-28 X 1-1/4, ZY 1.26
15041200 HHCS, 1/4-20 X 1-1/2, ZY 1.26
15041300 HHCS, 1/4-20 X 1-5/8, ZY 1.26
15041400 HHCS, 1/4-20 X 1-3/4, ZY 1.26
15041600 HHCS, 1/4-20 X 2, ZY 1.26
15042400 HHCS, 1/4-20 X 3, ZY 1.26
15043200 HHCS, 1/4-20 X 4, ZY 2.19
15050400 HHCS, 5/16-18 X 1/2, ZY 1.26
15050600 HHCS, 5/16-18 X 3/4, ZY 1.26
15050601 HHCS, 5/16-24 X 3/4, ZY 1.26
15050700 HHCS, 5/16-18 X 7/8, ZY 1.26
15050800 HHCS, 5/16-18 X 1, ZY 1.26
15050801 HHCS, 5/16-24 X 1, ZY 1.26
15050900 HHCS, 5/16-18 X 1-1/8, ZY 1.26
15051200 HHCS, 5/16-18 X 1-1/2, ZY 1.26
FCS18 15051210 HHCS, M5-0.8 X 12, Z 1.26
15051300 HHCS, 5/16-18 X 1-5/8, ZY 1.26
15051400 HHCS, 5/16-18 X 1-3/4, ZY 1.26
15051600 HHCS, 5/16-18 X 2, ZY 1.26
15051800 HHCS, 5/16-18 X 2-1/4, ZY 1.26
15052000 HHCS, 5/16-18 X 2-1/2, ZY 1.26

Version 20 Master Parts Index Page 2 of 33



MODEL NUMBER

AF501

Version 20

15052001
15052200
15052400
15053000
15053400
15053510
15053600
15054800
15055200
15057610
15060400
15060401
15060600
15060800
15061000
15061200
15061400
15061600
15061610
15061800
15062000
15062010
15062400
15062600
15062800
15063000
15063200
15063210
15063400
15063600
15064000
15071200
15071201
15071400
15071401
15071600
15080600
15080800
15081000
15081210
15081211
15081400
15081600
15081601
15082000
15082010
15082400
15082510
15082600
15082800
15083600
15093200
15100801
15102510
15102800
15104800
15123200

16-14F188X032

16010000
16030000
16040000

16045-ZE7-005

16050000
16050010
16060000
16070000
16080000
161-1400
16100000
16160000
16280000

Master Parts Index

PART NUMBER

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION MSRP PRICE
HHCS, 5/16-24 X 2-1/2, ZY 1.26
HHCS, 5/16-18 X 2-3/4, ZY 1.26
HHCS, 5/16-18 X 3, ZY 1.26
HHCS, 5/16-18 X 3-3/4, ZY 1.26
HHCS, 5/16-18 X 4-1/4, ZY 2.19
HHCS, M5-0.8 X 35, Z 0.75
HHCS, 5/16-18 X 4-1/2, ZY 2.19
HHCS, 5/16-18 X 6, ZY 2.19
HHCS, 5/16-18 X 6-1/2, ZY 2.19
HHCS, M5-0.8 X 76, Z 1.26
HHCS, 3/8-16 X 1/2, ZY 1.26
HHCS, 3/8-24 X 1/12, ZY 1.26
HHCS, 3/8-16 X 3/4, ZY 1.26
HHCS, 3/8-16 X 1, ZY 1.26
HHCS, 3/8-16 X 1-1/4, ZY 1.26
HHCS, 3/8-16 X 1-1/2, ZY 1.26
HHCS, 3/8-16 X 1-3/4, ZY 1.26
HHCS, 3/8-16 X 2, ZY 1.26
HHCS, M6-1.00 X 16, Z 1.26
HHCS, 3/8-16 X 2-1/4, ZY 1.26
HHCS, 3/8-16 X 2-1/2, ZY 1.26
HHCS, M6-1.00 X 20, Z 1.26
HHCS, 3/8-16 X 3, ZY 1.26
HHCS, 3/8-16 X 3-1/4, ZY 1.26
HHCS, 3/8-16 X 3-1/2, ZY 1.26
HHCS, 3/8-16 X 3-3/4, ZY 7.45
HHCS, 3/8-16 X 4, ZY 7.45
HHCS, FL, 3/8-16 X 4, ZY, ZY 6.49
HHCS 3/8-16 X 4-1/4, ZY 7.45
HHCS, 3/8-16 X 4-1/2, ZY 7.45
HHCS, 3/8-16 X 5, ZY 7.45
HHCS, 7/16-14 X 1-1/2, ZY 1.26
HHCS, 7/16-20 X 1-1/2, ZY 1.26
HHCS, 7/16-14 X 1-3/4, ZY 0.97
HHCS, 7/16-20 X 1-3/4, ZY 1.18
HHCS, 7/16-14 X 2, ZY 1.56
HHCS, 1/2-13 X 3/4, ZY 1.26
HHCS, 1/2-13 X 1, ZY 1.26
HHCS, 1/2-13 X 1-1/4, ZY 1.26
HHCS, 1/2-13 X 1-1/2, ZY 1.56
HHCS, 1/2-20 X 1-1/2, ZY 2.06
HHCS, 1/2-13 X 1-3/4, ZY 1.26
HHCS, 1/2-13 X 2, ZY 1.26
HHCS, 1/2-20 X 2, G8, PF 1.76
HHCS, 1/2-13 X 2-1/2, ZY 1.76
HHCS, M8-1.25 X 20, Z 1.76
HHCS, 1/2-13 X 3, ZY 1.76
HHCS, M8-1.25 X 25, Z 1.76
HHCS, 1/2-13 X 3-1/4, ZY 1.26
HHCS, 1/2-13 X 3-1/2, zY 1.56
HHCS, 1/2-13 X 4-1/2, ZY 1.76
HHCS, 9/16-12 X 4 G5 ZY 3.33
HHCS, 5/8-18 X 1, ZY 3.02
HHCS, M10-1.50 X 25, Z 3.02
HHCS, 5/8-11 X 3-1/2, ZY 5.54
HHCS, 5/8-11 X 6, ZY 3.58
HHCS, 3/4-10 X 4, ZY 3.64
TERMINAL, FEMALE, INS, PUSH ON 0.61
WASHER, LOCK, #6, ZY 0.58
WASHER, LOCK, #10, ZY 0.58
WASHER, LOCK, 1/4, ZY 0.58
SET, CHOKE 71.52
WASHER, LOCK, 5/16, ZY 0.58
WASHER, LOCK, M5, Z 0.58
WASHER, LOCK, 3/8, ZY 0.58
WASHER, LOCK, 7/16, ZY 0.58
WASHER, LOCK, 1/2, ZY 0.58
HUB, .88SQ W/HOLE 40.58
WASHER, LOCK, 5/8, ZY 1.07
WASHER, LOCK, 1, ZY 1.42
WASHER, LOCK, 1-3/4, ZY 6.30

Page 3 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION MSRP PRICE
1650 TOOTH, DIRT 22.35
1658 NLATOOTH, GAUGE, TCT N/A
16611-ZG9-U80 ROD, CHOKE 17.10
16SSP42 AUGER, 16D, 36L, 1.25SQ 895.00
17020000 WASHER, FLAT, #8, SS 0.58
17030000 WASHER, FLAT, #10, ZY 0.58
17030001 WASHER, FLAT, #10, ZY 0.47
17030010 WASHER, FLAT, M3, Z 0.58
17040000 WASHER, FLAT, 1/4, ZY 0.58
17050010 WASHER, FLAT, M5, Z 0.58
17060000 WASHER, FLAT, 3/8, ZY 0.58
17060010 WASHER, 3/8 PLAIN USS 0.58
17070000 WASHER, FLAT, 7/16, ZY 0.58
17080000 WASHER, FLAT, 1/2, ZY 0.58
17080010 WASHER, SPECIAL, ZY 0.58
17080011 WASHER, FLAT, M8, Z 1.14
17100000 WASHER, FLAT, 5/8, ZY 0.70
17100010 WASHER, FLAT, M10, Z 0.70
17120000 WASHER, FLAT, 3/4, ZY 1.42
17160000 WASHER, FLAT, 1, PF 1.42
17160010 WASHER, FLAT, M16, Z 1.42
17240000 WASHER, FLAT, 1-1/2, ZY 3.02
17954-2G9-U80 BRACKET, CHOKE 41.09
18010000 NUT, HEX, #6-32, ZY 0.68
18030001 NUT, HEXAGON, #10-32, Z 0.68
18040000 NUT, HEX, 1/4-20, ZY 0.69
18050000 NUT, HEX, 5/16-18, ZY 0.69
18060000 NUT, HEX, 3/8-16, ZY 0.69
18060001 NUT, HEX, 3/8-24, ZY 0.69
18070000 NUT, HEX, 7/16-14, ZY 0.69
18080000 NUT, HEX, 1/2-13, ZY 0.69
18080001 NUT, HEX, 1/2-20, ZY 217
18100000 NUT, HEX, 5/8-11, ZY 1.07
18120000 NUT, HEX, 3/4-10, ZY 1.42
18160000 NUT, HEXAGON, 1-8, ZY 417
18160011 NUT, HEXAGON, 1-14, LH, ZY 9.09
18200000 NUT, HEX, 1-1/4-7, PF 6.50
18240001 NUT, HEX, 1-1/2-12, ZY 12.68
18320-ZF1-H51 PROTECTOR, MUFFLER 53.33
19070001 NUT, FLEXLOC,THIN, 7/16-20, PF 3.71
190C-0010 BLADE, CUTTING 933.00
190C-0020 HUB, WHEEL 556.23
190C-0030 SPACER 28.73
190C-0040 AXLE, SHAFT 159.79
190C-0051 FRAME, MAIN (WELD) 2,060.05
190C-0061 ASSEMBLY, CLAMP 480.68
190C-0070 CAP, RETAINING, AXLE 52.81
190C-0080 SCREW, LH 97.38
190C-0090 SCREW, RH 97.38
190C-0100 SHAFT, ZY 73.66
190C-5020 DECAL, CLAMPING 6.30
190M-0010 FRAME, MAIN 2,902.02
190M-0020 SCREW, COMPLETE 355.83
190M-0030 JAW, UPPER, MOVEABLE 804.03
190MB BLOCK, MOUNTING 595.00
190S-0010 SPACER 49.49
190S-0020 SHAFT, AXLE 169.05
190S-0030 SHANK 780.32
19100001 NUT, FLEXLOC, THIN, 5/8-18, PF 8.91
19160001 NUT, FLEXLOC, THIN, 1-14, PF 23.25
20020900 PIN, ROLL, 1/8 X 1-1/8 0.96
20030600 PIN, ROLL, 3/16 X 3/4 1.55
20030800 PIN, ROLL, 3/16 X 1 1.55
20030900 PIN, ROLL, 3/16 X 1-1/8 1.55
20031000 PIN, ROLL, 3/16 X 1-1/4 1.55
20031200 PIN, ROLL, 3/16 X 1-1/2 1.55
20031400 PIN, ROLL, 5/32 X 1-3/4 1.55
20040400 PIN, ROLL, 1/4 X 1/2 1.55
20041000 PIN, ROLL, 1/4 X 1-1/4 1.55
20041000A PIN, ROLL, 1/4 X 1-1/4 1.98
20041400 PIN, ROLL, 1/4 X 1-3/4 1.55

Version 20 Master Parts Index Page 4 of 33



MODEL NUMBER

235H
235H

235B

262H

235H

235H

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

PART NUMBER DESCRIPTION MSRP PRICE
20042000 PIN, ROLL, 7/32 X 2-1/2 1.55
20050800 PIN, ROLL, 5/16 X 1 1.55
20051000 PIN, ROLL, 5/16 X 1-1/4 1.55
20051200 PIN, ROLL, 5/16 X 1-1/2 1.55
20051200A PIN, ROLL, 5/16 X 1-1/2 1.98
20051600 PIN, ROLL, 5/16 X 2 1.98
20052000 PIN, ROLL, 5/16 X 2-1/2 1.98
20062000 PIN, ROLL, 3/8 X 2-1/2 1.98
200682 WASHER, PLASTIC 1.47
201-5041 DECAL, ELECTROCUTION 7.66
2021 PIN, AUGER, .312D 8.33
2021PAK3 PAK3, PIN, AUGER, .312D 27.50
210-0010 CAP, PROTECTIVE 2.34
210-0070 LEVER, THROTTLE 15.61
210-0081 CABLE, THROTTLE 19.05
210-0310 GEAR, PINION, SECONDARY 121.91
210-0320 GEAR, PINION, PRIMARY 53.61
210-0720 PACKET, GREASE 18.11
210-5021 DECAL, CAUTION, AVOID INJURY 7.08
210-5041 DECAL, MUFFLER HOT 6.18
210-6000 CHUCK, DRILL, W/KEY 264.33
21020800 PIN, ROLL, SPIRAL, 1/8 X 1 0.68
21031600 PIN, ROLL, SPIRAL, 3/16 X 2 2.24
21051000 PIN, ROLL, SPIRAL, 5/16 X 1-1/, 4 2.98
21052000 PIN, SPIRAL, 5/16 X 2-1/2 2.98
2121 PIN, AUGER, .375D 7.65
2121PAK3 PAKS3, PIN, AUGER, .375D 24.86
2135-15X NLA, SELL 2350-15X N/A
2135-2E AUGER, 2D, 30L, 1RD 129.00
2135-3E AUGER, 3D, 30L, 1RD 132.00
2135-4E AUGER, 4D, 30L, 1RD 137.00
2135-6E AUGER, 6D, 30L, 1RD 145.00
2135-8E AUGER, 8D, 30L, 1RD 158.00
21C HEAD, BORING, CARBIDE, TUNGSTE, YO21C1 341.04
22-18T-TAP TERMINAL, T-TAP 0.68
22000800 PIN, COTTER, 5/32 X 1,Z 0.68
22001200 PIN, COTTER, 5/32 X 1-1/2, Z 0.68
22010400 PIN, COTTER, 1/16 X 1/2,Z 0.68
22020600 PIN, COTTER, 1/8 X 3/4, Z 0.68
22021200 PIN, COTTER, 1/8 X 1-1/2, Z 0.68
22031200 PIN, COTTER, 3/16 X 1-1/2, SS 0.68
22031600 PIN, COTTER, 3/16 X 2, PF 0.68
22041000 PIN, COTTER, 1/4 X 1-1/4, PF 0.68
22041200 PIN, COTTER, 1/4 X 1-1/2, Z 0.68
23030700 PIN, CLEVIS, 3/16 X 7/8, ZY 3.02
23060600 PIN, CLEVIS, 3/8 X 3/4, ZY 0.68
23060800 PIN, CLEVIS, 3/8 X 1, ZY 3.02
23101600 PIN, CLEVIS, 5/8 X 2, ZY 3.02
233-5081 DECAL, WARNING, EXTENSION 6.18
233-5082 DECAL, WARNING, EXTENSION 6.18
233-5093 DECAL, CAUTION, CLEAR ROTATING 6.18
233-5094 DECAL, CAUTION, CLEAR ROTATING 6.18
233-5095 DECAL, CAUTION, CLEAR ROTATING 6.18
233-5096 DECAL, WARNING 6.18
233-5097 DECAL, WARNING 6.18
233-5098 DECAL, WARNING 6.18
235-0051 BOLT, SHOULDER, .340 X 2, ZY 9.72
235-0090 HANDLE, OPERATOR 360.69
235-0092 HANDLE, OPERATOR 189.02
235-0093 HANDLE, THROTTLE 189.02
235-0100 GASKET, TRANSMISSION 9.78
235-0100PAK2 PAK2, GASKET, TRANSMISSION 25.50
235-0110 SPRING, PIN, LOCK 7.31
235-0120A ASSEMBLY, CASE, TRANSMISSION 768.91
235-0130A ASSEMBLY, COVER, TRANSMISSION 245.75
235-0131A ASSEMBLY, COVER, TRANSMISSION 346.11
235-0132A ASSEMBLY, COVER, TRANSMISSION CF
235-0140 BUSHING, SPRING-TYPE 7.43
235-0150 HANDLE, THROTTLE 360.69
235-0170 ASSEMBLY, ROTOR/SHOE, CLUTCH 87.08
235-0180 SPRING, RETURN, THROTTLE 7.90

Version 20 Master Parts Index Page 5 of 33



MODEL NUMBER
235H
235H
235H

235H
235H

235H

242H
242H
242H
242H
242H
242H
242H
242H
242H
242H
242H

242H

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

PART NUMBER DESCRIPTION

235-0181 SPRING, RETURN, THROTTLE
235-0190 BRACKET, THROTTLE

235-0200 GUARD, THROTTLE

235-0210 BRACKET, SPRING

235-0220 ASSEMBLY, PIN, LOCK
235-0220-010 PIN, LOCK

235-0220-020 KNOB, PIN, LOCK

235-0230 PLATE, PIN, LOCK

235-0240 GRIP, HANDLE, OPERATOR
235-0250 GRIP, HANDLE, THROTTLE
235-0251 GRIP, HANDLE, THROTTLE
235-0310 GEAR, PINION, SECONDARY
235-0321 GASKET, CRANKSHAFT

235-0330 SHAFT, DRIVE, 1D

235-0340 GEAR, PRIMARY

235-0350 GEAR, SECONDARY

235-0370 TIE, CABLE, THROTTLE

235-5000 DECAL, WEIGHT

235-5020 DECAL, LOCK, AUGER

2350-10E AUGER, 10D, 30L, 1RD

2350-12E AUGER, 12D, 30L, 1RD

2350-15X EXTENSION, 0D, 15L, 1RD

2350-2E AUGER, 2D, 30L, 1RD

2350-3E AUGER, 3D, 30L, 1RD

2350-4E AUGER, 4D, 30L, 1RD

2350-6E AUGER, 6D, 30L, 1RD

2350-8E AUGER, 8D, 30L, 1RD

240-0080 CABLE, THROTTLE

240-0100 GASKET, TRANSMISSION
240-0100PAK2 PAK2, GASKET, TRANSMISSION
240-0120A ASSEMBLY, CASE, TRANSMISSION
240-0130A ASSEMBLY, COVER, TRANSMISSION
240-0150 CLIP, MODIFIED

240-0160 DRUM, CLUTCH

240-0170 ASSEMBLY, ROTOR/SHOE, CLUTCH
240-0170KIT KIT, ROTOR/SHOE, CLUTCH
240-0180 SCREW, CAP, RETAINING, CLUTCH
240-0200 STUD, MOUNTING, M6 X 1/4-28
240-0340 GEAR, PRIMARY

240-0350 GEAR, SECONDARY

240-0401 OIL, 4 STROKE, 3.2FL OZ

240-5020 DECAL, STARTING

240-5030 DECAL, 4 STROKE

240-5050 DECAL, OIL, ENGINE

240-5080 DECAL, WEIGHT

240-5090 DECAL, DANGER

240-5100 DECAL, 811

240H-0080 CABLE, THROTTLE
240H-0080PAK2 PAK2, CABLE, THROTTLE
240H-0350 SWITCH, ENGINE, ON/OFF
240H-0350PAK2 PAK2, SWITCH, ENGINE, ON/OFF
240H-0360 BRACKET, SWITCH

240H-5010 DECAL, LEVEL, OIL

242-0050 BRACKET, HANDLE

242-0060 CLAMP, HANDLE

242-0070 BUSHING, ISOLATOR, HANDLE
242-0090 WELDMENT, HANDLE, OPERATOR
242-0090A ASSEMBLY, HANDLE, OPERATOR
242-0120A ASSEMBLY, CASE, TRANSMISSION
242-0130A ASSEMBLY, COVER, TRANSMISSION
242-0160 DRUM, CLUTCH

242-0160-010 SHAFT, PINION

242-0210 SPRING, RETURN, THROTTLE
242-0330 SHAFT, DRIVE, 1RD

2424 POINT, PILOT, ICE

2425A ASSEMBLY, NUT AND CAPSCREW
2425PAK24 PAK24, ASSY, NUT & CAPSCREW
242TRANKIT ASSY, TRANSMISSION, 242H, 1" RD DRIVE
25028 SEAL, GREASE

25120001 NUT, CASTLE, HEX, 3/4-16, PF
26040000 PLUG, PIPE, 1/4, NPTF

Version 20 Master Parts Index

MSRP PRICE
7.90
29.95
29.95
12.80
32.83
18.41
18.41
27.78
95.74
75.93
73.72
215.82
10.42
167.95
276.90
276.90
10.00
6.18
CF
325.00
396.00
115.00
188.00
190.00
195.00
208.00
222.00
18.69
8.65
17.31
250.01
257.77
7.67
55.57
55.46
68.03
14.01
2.93
168.09
168.09
5.52
6.18
6.18
6.18
6.18
6.18
6.18
16.98
37.39
7.49
16.49
6.53
9.02
51.52
7.88
7.58
193.94
297.70
257.50
263.36
59.01
19.85
1.73
135.30
32.44
1.15
30.26
895.00
32.38
3.76
1.18

Page 6 of 33



MODEL NUMBER

PART NUMBER
262HANDLEKIT
2633
27020400
27030401
27040500
27040600
27040800
27041000
27041010
27041800
27051000
27051001
27060800
27061000
27061400
27071800
27101710
28040000
28050000
28050010
28060000
2H3V36

3

30-5632-4
30002404
30040200
30060500
30060910
310-0011
310-0012
310-0020-030
310-0020-080
310-0030
310-0030-010-A
310-0030-020-A
310-0030-040
310-0030-050
310-0030-060
310-0030-070
310-0081
310-0081PAK2
310-0091-A
310-0092-A
310-0093
310-0101
310-0101PAK2
310-0340
310-5031
310-5041
31040200
31040201
31050400
31050401
32030001
330-0070
330-0120-A
330-0136-A
330-0320
33030000
330H-0010
330H-0020
330H-0040
330H-0050
330H-0170
330H-0175
330H-0190
330H-0200
330H-0330-A
330H-0340A
330H-0400
330H-5040

Version 20 Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION
KIT, RETROFIT, HANDLE, MAN, 2
PLUG, .437D

FHSCS, #8-32 X 1/2, Z

FHSCS, #10-32 X 1/2, ZY

FHSCS, 1/4-20 X 5/8, ZY

FHSCS, 1/4-20 X 3/4, ZY

FHSCS, 1/4-20 X 1, ZY

FHSCS, 1/4-20 X 1-1/4, PF
FHSCS, M4-0.7 X 10, Z

FHSCS, 1/4-20 X 2-1/4

FHSCS, 5/16-18 X 1-1/4

FHSCS, 5/16-24 X 1-1/4, ZY
FHSCS, 3/8-16 X 1, PF

FHSCS, 3/8-16 X 1-1/4, ZY
FHSCS, 3/8-16 X 1-3/4, PF
FHSCS, 7/16-14 X 2-1/4, PF
FHSCS, M10-1.50 X 17, Z

CSLW, 1/4, TOOTH, EXTERNAL
CSLW, 5/16, TOOTH, EXTERNAL
CSLW, 5MM, TOOTH, EXTERNAL
CSLW, 3/8, TOOTH, EXTERNAL
SHEAVE

KEY, WOODRUFF, ALLOY
PLATE, ON/OFF, EP8 BLOWER PLATE
SWITCH, OVERLOAD

SCREW, SET, 1/4-20 X 1/4, OP
SCREW, SET, 3/8-16 X 5/8, OP
SCREW, SET, METRIC

BRACE, HANDLE, OPERATOR
BRACE, HANDLE, THROTTLE
GRIP, THROTTLE

BOOT, RUBBER

ASSEMBLY, CONTROL, THROTTLE
ASSEMBLY, BODY, W/SCREWS
TUBE, THROTTLE, W/GRIP
SCREW, CHEESEHEAD, M5-.8 X 20
SCREW, SELF-TAPPING, MAG02
COVER, TOP

SHEAVE, ROLLER

ASSEMBLY, CABLE, THROTTLE
PAK2, ASSY, CABLE, THROTTLE

ASSEMBLY, HANDLE, THROTTLE, WITHOUT THROTTLE CONTROL

ASSEMBLY, HANDLE, OPERATOR
HANDLE, OPERATOR

GASKET, TRANSMISSION

PAK2, GASKET, TRANSMISSION
GEAR, PRIMARY

DECAL, CARB OFF

DECAL, STORAGE

SCREW, SET, 1/4-20 X 1/4, PF
SCREW, SET, 1/4-28 X 1/4, PF
SCREW, SET, 5/16-18 X 1/2, PF
SCREW, SET, 5/16-24 X 1/2, PF
NUT, HEX, 10-32, NYLON

GRIP, HANDLE

ASSEMBLY, CASE, TRANSMISSION
ASSEMBLY, COVER, TRASMISSION
ASSEMBLY, SWIVEL

WASHER, LOCK, #10

RING, SPLIT

RING, O TYPE

DEFLECTOR, EXHAUST, GXV160
RING, O-TYPE

ASSEMBLY, ROTOR/ SHOE, CLUTCH
ASSEMBLY, ROTOR/SHOE, CLUTCH
GUARD, SPRING, GOVERNOR
WASHER, NYLON

SHAFT, DRIVE

ASSEMBLY, GUARD, MUFFLER
SPRING, GOVERNOR

DECAL, IGNITION

MSRP PRICE
649.00
0.48
1.42
1.42
1.42
1.42
1.42
1.42
1.42
2.21
1.42
1.42
257
1.42
1.42
5.02
5.02
0.58
0.58
0.58
0.58
128.45
1.88
1.42
209.73
1.26
1.26
1.36
46.61
48.54
21.67
4.59
90.04
72.08
60.18
2.15
2.15
14.85
12.47
31.15
65.46
193.34
162.68
162.68
13.86
29.99
305.89
7.67
7.67
1.07
1.07
1.07
1.07
0.68
9.29
774.50
396.15
15.25
0.68
0.90
0.45
12.23
1.77
87.08
87.08
18.27
0.45
365.76
127.98
11.18
6.29

Page 7 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION MSRP PRICE
330H-5050 DECAL, CHOKE 6.29
330H-5070 DECAL, WEIGHT 6.29
332H 332-0100 GASKET, TRANSMISSION 12.83
332H 332-0100PAK2 PAK2, GASKET, TRANSMISSION 28.24
332H 332-0120A ASSEMBLY, CASE, TRANSMISSION 808.72
332H 332-0130A ASSEMBLY, COVER, TRANSMISSION 413.92
332H 332-0310 GEAR, PINION, SECONDARY 262.44
332H 332-0330-010 BUSHING, SHAFT, DRIVE 13.39
332H 332-0330A ASSY, SHAFT, DRIVE, 1.38HEX 357.58
332H 332-0350 GEAR, SECONDARY 357.58
332H 332HPU UNIT, POWER, 332H, 5.5HP, 1-3/8" HEX DRIVE 2,305.14
332H 332HTRAN160 ASSY, TRANSMISSION, 332H, 1-3/8" HEX DRIVE 1,610.92
34010500 SHSMS, #6-32 X 5/8, Z 0.78
34010601N SHSMS, 6-32 X 3/4, NYLON 0.63
34020200 RHSMS, #8-32 X 1/4, ZY 0.28
34020500 RHSMS, #8-32 X 5/8, Z 0.28
34041600 PHRHMS, 1/4-20 X 2, ZY 1.42
34041800 PHSMS, 1/4-20 X 2-1/4, ZY 1.42
34050400 SHSMS, 5/16 X 1/2, ZY 1.42
34061600 SHSMS, 3/8-16 X 2, ZY 1.42
342-0332 SHAFT, DRIVE 370.19
343H-0330 SHAFT, DRIVE, .88SQ 370.19
345-0310 GEAR, PINION, SECONDARY 259.40
345-0350 GEAR, SECONDARY 369.64
348H 348-0330 SHAFT, DRIVE, .88SQ 384.63
35 TOOTH, DIRT, STANDARD 5.66
35-E HEAD, BORING 433.20
3516 DRUM, CLUTCH, W/PINION 90.20
356-5010 DECAL 7.30
35HFC TOOTH, DIRT, HARDFACED 7.44
35HFCPAK? PAK?7, TOOTH, DIRT, HARDFACED 57.26
35PAK7 PAK?7, TOOTH, DIRT, STANDARD 45.70
35R FASTENER, COVER, V-BELT, AH-35R 35.21
36050800 THMS, 5/16-18 X 1, ZY 0.68
37010500 PHMS, #6-32 X 5/8, Z 0.69
37020200 PHMS, # 8-32 X 1/4, ZY 0.69
37030400 PHMS, #10-24 X 1/2, ZY 0.69
37030500 PHMS, #10-24 X 5/8, ZY 0.69
37030801 PHRHMS, #10-32 X 1, ZY 0.69
37031010 PHMS, M3-0.5 X 10, Z 0.69
37031200 PHMS, #10-24 X 1-1/2, ZY 0.69
37040200 PHMS, 1/4-20 X 5/16, ZY 0.86
37041210 PHMS, M4-0.7 X 12, Z 0.86
37041300 PHMS, 1/4-20 X 1-5/8, ZY 0.86
EP30 37042000 PHMS, 1/4-20 X 2-1/2, ZY CF
37050300 PHMS, 5/16-18 X 3/8, ZY 0.86
37051010 PHMS, M5-0.8 X 10, Z 0.86
37052510 PHMS, M5-0.8 X 25, Z 0.86
37061600 PHMS, 3/8-16 X 2, ZY 0.86
38020401 FHMS, #8-32 X 1/2, ZY 0.69
38031201 FHMS, #10-32 X 1-1/2, ZY 0.69
39050000 NUT, WHIZLOCK, 5/16-18, ZY 0.76
3VX3352BAND V BELT, PLANER, SURFACE, 2/3VX335 70.78
3VX3552BAND V BELT, PLANER, SURFACE 85.88
4-DC BIT, CARBIDE, TUNGSTEN, REPLACEMENT BIT 69.59
40090001 NUT, JAM, HEX, 9/16-18, ZY 1.52
40100011 NUT, JAM, HEX, 5/8-18, LH, ZY 1.75
40160001 NUT, JAM, HEX, 1-14, Z 273
40200000 NUT, JAM, HEX, 1-1/4-7, ZY 4.82
40240001 NUT, JAM, HEX, 1-1/2-12, ZY 9.45
40280000 NUT, JAM, HEX, 1-3/4-12, ZY 16.63
41080001 NUT, HEX, HIGH, 1/2-20, PF 4.30
4400-10Y3 AUGER, 10D, 36L, 1.38HEX 446.00
4400-12Y3 AUGER, ICE, 12D, 36L, 1.38HEX 493.00
4400-14E3 AUGER, 14D, 36L, 1.38HEX 581.00
4400-16E3 AUGER, 16D, 36L, 1.38HEX 895.00
4400-18P AUGER, 18D, 30L, 1.38HEX 839.00
4400-2CLR CPLR, 1-3/8 BOX TO 13/16 PIN 149.00
4400-2E3 AUGER, 2D, 36L, .81HEX 283.00
4400-3CLR CPLR, 1-3/8 BOXTO 1-1/8 PIN 149.00
4400-3E3 AUGER, 3D, 36L, 1.12HEX 304.00

Version 20 Master Parts Index Page 8 of 33



MODEL NUMBER

Version 20

4400-4E3
4450-10E3
4450-12E3
4450-6E3
4450-8E3
45020200
46020200
46030100

471-0010-030

471-0011
471-0020
471-0030
471-0050
471-0060
471-0070
471-0080
471-0090
471-0100
471-0110
471-0120
471-0130
471-0141
471-0225
471-0229
471-0230
471-0230A
471-0235
471-0238
471-0239
471-0240
471-1100A
471-1105A
471-1200A
471-1300A
471-1400A
471-1500A
471-3125
471-3129
471-3130
471-3130A
471-3135
471-3138
471-3140
471-5020
471-5030
4710-10E3
4710-12E3
4710-16E3
4710-18E3
4710-24E3
4710-30E3
4710-36E3
4710-6E3
4710-8E3
471442
471516
471820
4750-10E3
4750-12E3
4750-16E3
4750-18E3
4750-24E3
4750-30E3
4750-36E3
4750-6E3
4750-8E3
48020500
48030300
48030400
48030401
48050400

Master Parts Index

PART NUMBER

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

AUGER, 4D, 36L, 1.38HEX
AUGER, 10D, 36L, 1.38HEX
AUGER, 12D, 36L, 1.38HEX
AUGER, 6D, 36L, 1.38HEX
AUGER, 8D, 36L, 1.38HEX
RIVET, POP, 1/8 X 1/4, AL
RIVET, POP, 1/8 X 1/4, SS
RIVET, POP, 3/16 X 1/8, SS
PLATE, MOUNT, TOP

MOUNT, TOP

JOINT, U-TYPE

TUBE, BEARING

CLAMP, WELDMENT, LH
CLAMP, WELDMENT, RH

NLA WELDMENT, TURNBUCKE
SCREW, RH

SCREW, LH

GUARD, HOSE

SPACER, CHAIN, ZY, PERFORMANCE PLATE
PIN

CHAIN, CLAMPING

SHAFT, DRIVE, 2 HEX

PIN, 25MM

PIN, 29MM

PIN, 30MM

PIN, 30MM

PIN, 35MM

PIN, 1.5D

PIN, 40MM

MOTOR, HYDRAULIC, NET
FRAME, MOUNTING, MELROE-TYPE
FRAME, MOUNTING, MELROE-TYPE
FRAME, MOUNTING, DINGO-TYPE
FRAME, MOUNTING

FRAME, MOUNTING

FRAME, MOUNTING, S70 BOBCAT
BRACKET, BACKHOE, 25MMD
BRACKET, BACKHOE, 29MMD
BRACKET, BACKHOE, 30MM
BRACKET, BACKHOE, 30MM, BOBCAT 418
BRACKET, BACKHOE, 35MMD
BRACKET, BACKHOE, 1.5D
BRACKET, BACKHOE, 40MMD
DECAL, WARNING, AUGER ATTACHME
DECAL,CLAMPING, DIG-R-TACH
AUGER, 10D, 36L, 2HEX
AUGER, 12D, 36L, 2HEX
AUGER, 16D, 36L, 2HEX
AUGER,18D, 36L, 2HEX

AUGER, 24D, 36L, 2HEX
AUGER, 30D, 36L, 2HEX
AUGER, 36D, 36L, 2HEX
AUGER, 6D, 36L, 2HEX

AUGER, 8D, 36L, 2HEX

SEAL, OIL, .999 X .500

SEAL, OIL, 2.445 X 1.000

SEAL, OIL

AUGER, 10D, 36L, 2.56RD
AUGER, 12D, 36L, 2.56RD
AUGER, 16D, 36L, 2.56RD
AUGER, 18D, 36L, 2.56RD
AUGER, 24D, 36L, 2.56RD
AUGER, 30D, 36L, 2.56RD
AUGER, 36D, 36L, 2.56RD
AUGER, 6D, 36L, 2.56RD
AUGER, 8D, 36L, 2.56RD
SCREW, DRIVE, #4-40 X 5/16, Z
SCREW, DRIVE, #10-24 X 3/8, ZY
SCREW, DRIVE, #12 X 3/4, ZY
SCREW, DRIVE, #10-24 X 1/2, Z
SCREW, DRIVE, 5/16-18 X 1/2, Z

MSRP PRICE
365.00
439.00
483.00
403.00
419.00

0.69
0.69
0.69

CF
362.64
243.46
472.69
285.13
285.13
N/A
100.06
100.06
131.65
11.24
37.64
49.69
646.29
98.17
98.17
98.17
147.88
98.17
98.17
98.17
615.75
743.00
743.00
743.00
743.00
743.00
743.00
743.00
743.00
743.00
743.00
743.00
743.00
743.00
7.66
6.18
940.00
979.00
1,076.00
1,313.00
1,442.00
1,468.00
1,920.00
536.00
597.00
16.86
22.27
25.99
940.00
979.00
1,076.00
1,313.00
1,442.00
1,468.00
1,920.00
536.00
597.40
0.68
0.68
0.68
0.41
0.69

Page 9 of 33



MODEL NUMBER PART NUMBER

VS220

Version 20

48050600
48050800
49040000
49050000
49060001
4SSP42
4TPA
50100800A
50100801A
503891
505
5100-088
5100-98
51020400
51040800
5160-062
5160-075
5160-088
5160-118
5160-125
5160-193
5160-98
52040000
52050000
52060000
52060001
52070000
52080000
52080010
52090000
52100000
53010000
53020000
53030000
53040000
53040010
53050000
53050010
53060000
53060010
53080000
53080010
532LONGARM
550-0030
550-0040
550-0090
550-0590
5500-10X3
5500-12X3
5500-15X
5500-2X3
5500-2X3-010
5500-3X3
5500-3X3-010
5500-4X3
5500-6X3
5500-8X3
55030400
55030500
55040300
55040600
55050400
55050500
55050600
55060800
55071200
55071201
56100000
56200000
56320000
56480000

Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

SCREW, DRIVE, 5/16-18 X 3/4, Z
SCREW, DRIVE, 5/16-18 X 1, Z
WASHER, FENDER, 1/4, Z
WASHER, FENDER, 5/16, Z
WASHER, FENDER, HEAVY, 3/8, Z
AUGER, 4D, 36L, 1.25 SQ

PILOT, 4TP-134S-.765-

PLUG, DRAIN, OIL, W/GASKET, ALUMINUM

PLUG, LEVEL, OIL, W/GASKET
SPRING, Z2Y

KEY, WOODRUFF

RING, SNAP, EXTERNAL

RING, RETAINING

PIN, DOWEL, 1/8 X 1/2

PIN, DOWEL, 1/4 X 1

RING, SNAP, EXTERNAL

RING, SNAP, EXTERNAL

RING, SNAP, EXTERNAL

RING, SNAP, EXTERNAL

RING, SNAP

RING, SNAP, EXTERNAL

RING, SNAP, 1" HEAVY EXT

NUT, LOCK, 2-WAY, 1/4-20, ZY
NUT, LOCK, 2-WAY, 5/16-18, ZY
NUT, LOCK, 2-WAY, 3/8-16, ZY
NUT, LOCK, 2-WAY, 3/8-24, ZY
NUT, LOCK, 2-WAY, 7/16-14, ZY
NUT, LOCK, 2-WAY, 1/2-13, Z
NUT, LOCK, 1/2-13, ZY

NUT, LOCK, 2-WAY, 9/16-18, ZY
NUT, LOCK, 2-WAY, 5/8-11, ZY
NUT, NYLOK, #6-32, ZY

NUT, NYLOK, #8-32, ZY

NUT, NYLOK, #10-24, ZY

NUT, NYLOK, 1/4-20, ZY

NUT, NYLOK, M4-0.7, Z

NUT, NYLOK, 5/16-18, ZY

NUT, NYLOK, M5-0.8, Z

NUT, NYLOK, 3/8-16, ZY

NUT, NYLOK, M6-1.00, Z

NUT, NYLOK, 1/2-13, ZY

NUT, NYLOK, M8-1.25, Z
WRENCH, ALLEN, ARM, LONG
GRIP, HANDLE

GRIP, HANDLE

SEAL, GREASE

FITTING, GREASE

EXTENSION, AUGER, 10D, 36L, 1.
EXTENSION, AUGER, 12D, 36L, 1.
EXTENSION, AUGER, 15L, 1.38HEX
EXTENSION, AUGER, 2D, 36L, .81
SHANK, EXTENSION, HEX, MALE
EXTENSION, AUGER, 3D, 36L, 1.1
SHANK, EXTENSION, HEX, MALE
EXTENSON, AUGER, 4D, 36L, 1.38
EXTENSION, AUGER,6D, 36L, 1.38
EXTENSION, AUGER, 8D, 36L, 1.3
BHSCS, #10-24 X 1/2, ZY

BHSCS, #10-24 X 5/8, ZY

BHSCS, 1/4-20 X 3/8 ZY

BHSCS, 1/4-20 X 3/4, ZY

BHSCS, 5/16-18 X 1/2, ZY
BHSCS, 5/16-18 X 5/8 ZY

BHSCS, 5/16-18 X 3/4, ZY
BHSCS, 3/8-16 X 1, ZY

BHSCS, 7/16-14 X 1-1/2

BHSCS, 7/16-20 X 1-1/2

CLAMP, HOSE, .625D

CLAMP, HOSE, 1.25D

CLAMP, HOSE, 2D

CLAMP, HOSE, 3D

MSRP PRICE
1.01
1.01
0.68
0.68
0.68

365.00
782.38
11.82
11.82
14.19
244
1.25
5.27
2.66
2.67
CF
0.57
1.52
5.64
5.64
18.54
5.27
0.69
0.69
0.69
0.69
0.69
0.69
0.54
0.69
0.69
1.13
1.13
1.13
1.13
1.13
1.13
CF
1.13
1.13
1.13
1.13
5.31
4.25
8.85
9.26
1.77
407.00
438.00
143.00
263.00
30.00
289.00
33.10
347.00
363.00
383.00
0.68
0.68
0.68
0.68
0.68
0.68
0.68
0.57
0.75
0.91
2.69
2.69
4.55
7.05

Page 10 of 33



MODEL NUMBER

Version 20

56640000
5677

57040000
57050000
57080001
58030000
58040000

5865VYHUBBEL

59040000
59120001
5T30
5T30C
5T30CPAK3
5T30PAK3
6
60020800
60030500
60030700
60031200
60041200
60050300
60050500
60050601
60051000
60051401
60052000
60052400
60052501
60052510
60053510
60054001
60060800
60061000
60061200
60061210
60061610
60070800
60071000
60084400
6010-2RS
60102010
60106510
6010ZAV
61
6203-2RLD
6203-2RS-12
6206-2RS
62060400
62060601
62061200
62081400
62081600
62101400
62121200
62122400
63030800
63031000
63031100
63031200
63031300
63031600
63040800
63041200
63041500
63041600
63042000
63050400
63050500
63051400
63052010
63063510

Master Parts Index

PART NUMBER

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION
CLAMP, HOSE, 4D, NOTE: #SS-44
VALVE, RELIEF
WASHER, LOCK, INTERNAL, 1/4, Z

WASHER, LOCK, INTERNAL, 5/16, *5/16" INT TOOTH LW ZINC

NUT, LOCK, FLANGE, 1/2-20
WASHER, LOCK, INTERNAL, #10
WASHER, LOCK, INTERNAL, 1/4
PLUG, 125VAC, 15A

NUT, HEX, JAM, NYLOK

NUT, HEX, JAM, NYLOK
TOOTH, POINT, CHISEL
TOOTH, POINT, CHISEL, TCT
PAK3, TOOTH, POINT, CHISEL, TC
PAK3, TOOTH, POINT, CHISEL
KEY, WOODRUFF, 5/32 X 5/8
SHCS, #8-32 X 1, ZY

SHCS, #10-24 X 5/8, ZY
SHCS, #10-24 X 7/8 ZY

SHCS, #10-24 X 1-1/2, PF
SHCS, 1/4-20 X 1-1/2, ZY
SHCS, 5/16-18 X 3/8, ZY
SHCS, 5/16-18 X 5/8, ZY
SHCS, 5/16-24 X 3/4, ZY
SHCS, 5/16-18 X 1-1/4, ZY
SHCS, 5/16-24 X 1-3/4, ZY
SHCS, 5/16-18 X 2-1/2, ZY
SHCS, 5/16-18 X 3, ZY

SHCS, M5 X 8 X 25MM

SHCS, M5-0.8 X 25, PF

SHCS, M5-0.8 X 35, PF

SHCS, M5 X 8 X 40MM

SHCS, 3/8-16 X 1, ZY

SHCS, 3/8-16X1-1/4 ZY
SHCS, 3/8-16 X 1-1/2, ZY
SHCS, M6-1.00 X 12, Z

SHCS, M6-1.00 X 16, Z

SHCS, 7/16-14 X1, Z

SHCS, 7/16-14 X 1-1/4, ZY
SHCS, 1/2-13 X 5-1/2, ZY
BEARING, BALL

SHCS, M10-1.50 X 20, Z
SHCS, M10-1.50 X 65, Z

RING, NILOS

KEY, WOODRUFF

BEARING, BALL, DBL LIP SEAL, 40MM OD X 17MM ID
BEARING, BALL

BEARING, BALL

BOLT, SHOULDER, 3/8 X 1/2
BOLT, SHOULDER, 3/8 X 3/4
BOLT, SHOULDER, 3/8 X 1
BOLT, SHOULDER, 1/2 X 1-3/4
BOLT, SHOULDER, 1/2 X 2
BOLT, SHOULDER, 5/8 X 1-3/4
BOLT, SHOULDER, 3/4 X 1-1/2
BOLT, SHOULDER, 3/4 X 3
KEY, SQUARE, 3/16 X 1

KEY, SQUARE, 3/16 X 1-5/16
KEY, SQUARE, 3/16 X 1-3/8
KEY, SQUARE, 3/16 X 1-1/2
KEY, SQUARE, 3/16 X 1-5/8
KEY, SQUARE, 3/16 X 2

KEY, SQUARE, 1/4 X 1

KEY, SQUARE, 1/4 X 1-1/2
KEY, SQUARE, 1/4 X 1-7/8
KEY, SQUARE, 1/4 X 2

KEY, SQUARE, 1/4 X 2-1/2
KEY, SQUARE, 5/16 X 1/2
KEY, SQUARE, 5/16 X 5/8
KEY, SQUARE, 5/16 X 1-3/4
KEY, SQUARE, M5 X 20

KEY, SQUARE, M6 X 35

MSRP PRICE
7.66
8.47
0.68
0.68
0.75
0.68
0.68
0.68
0.65
1.42
9.10

28.67
90.36
28.68
2.06
0.68
0.76
0.76
0.76
1.42
1.42
1.42
1.42
1.42
0.95
3.27
3.27
0.32
0.40
3.27
2.45
1.42
1.42
3.27
3.33
3.33
1.42
1.42
8.65
45.55
3.33
3.33
33.70
244
6.79
11.88
15.67
3.27
3.27
3.27
6.14
CF
13.18
19.33
22.36
3.93
3.93
3.93
3.93
3.93
3.93
3.93
3.93
3.93
3.93
3.93
3.93
3.93
3.93
31.00
3.93

Page 11 of 33



MODEL NUMBER

660H

660H

660H

660H

660H

Version 20

PART NUMBER
63081600
63082400
660-0010
660-0010-040
660-0020
660-0021
660-0031
660-0032
660-0041
660-0042
660-0050
660-0060
660-0070
660-0080
660-0100
660-0111
660-0130
660-0140
660-0150
660-0160
660-0170
660-0180
660-0200
660-0210
660-0220
660-0230
660-0241
660-0251
660-0260
660-0271
660-0280
660-0290
660-0300
660-0310
660-0320
660-0331
660-0340
660-0342
660-0351
660-0360
660-0370
660-0380
660-0400
660-0410
660-0430
660-0440
660-0450
660-0460
660-0470
660-0480
660-0490
660-0500
660-0520
660-0530
660-0570
660-0580
660-0600
660-0601
660-0610
660-0611
660-0620
660-0621
660-0630
660-0631
660-0641
660-0660
660-0670
660-0680
660-0690
660-0710
660-0720

Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION MSRP PRICE
KEY, SQUARE, 1/2 X 2 12.59
KEY, SQUARE, 1/2 X 3 13.65
WELDMENT, TANK 1,758.90
CLAMP, HOSE 18.53
WELDMENT, FRAME, REAR 760.82
WELDMENT, FRAME, REAR 501.51
WELDMENT, FRAME, PIVOT 1,295.46
WELDMENT, FRAME, PIVOT 997.56
WELDMENT, CRADLE 1,116.70
WELDMENT, CRADLE, ENGINE 435.99
WELDMENT, CLAMP 99.74
WELDMENT, SCREW 49.32
BAR, TOW 688.14
WELDMENT, AXLE 434.70
MOUNT, MOTOR, HYDRAULIC 348.42
WELDMENT, HANDLE, OPERATOR 219.48
BAR, TOW, EU 482.24
LEVER, CONTROL, VALVE 59.88
CLAMP, BUMPER, BAR, TOW 73.42
NECK, FILLER, TANK 137.80
STRAINER, SUCTION 99.86
STRAINER, RETURN 90.84
GUARD, RUBBER 30.97
GUARD, RUBBER 29.31
GUARD, CRADLE 23.64
HANDLE, RATCHET, ZY 109.69
ASSEMBLY, PIN, AXLE 34.59
ASSEMBLY, PIN, HITCH 34.59
BOLT, U-TYPE, ZY 4.1
PLATE, MOUNT, ENGINE 136.54
BRACKET, LATCH, ZY 28.11
LINK, VALVE, CONTROL 24.04
NIPPLE, CLOSE, 3/4 NPT, ZY 8.47
BODY, FILTER, RETURN 35.59
FILTER, RETURN 23.10
MOUNT, PUMP, HYDRAULIC 369.59
COUPLER, PUMP TO ENGINE 159.57
COUPLER, PUMP TO ENGINE 126.23
PUMP, HYDRAULIC, NET 591.74
MOTOR, HYDRAULIC, NET 701.32
SPRING, RATCHET 9.30
ASSEMBLY, PIN, ROLL, TRIPLE 6.56
VALVE, HYDRAULIC, NET 309.93
BEARING, OILITE 4.12
HARNESS, WIRING 59.38
BUSHING, OILITE 2.01
YOKE, CLEVIS, Z 21.95
PIN, PIVOT, ZY 14.57
CHAIN, SAFETY 98.54
HOSE, DRAIN, OIL, ENGINE 30.40
CAP, FEMALE, 1/4 NPT 2.84
ADAPTER, ENGINE, HONDA 26.41
COVER, COUPLING 19.47
ASSEMBLY, WHEEL & TIRE 251.98
PIN, PIVOT, ZY 20.49
CLIP, HARNESS, WIRING 1.85
NLA, SELL 660-0601 N/A
ASSEMBLY, HOSE, VALVE/MOTOR 85.86
ASSEMBLY, HOSE, SUCTION 116.56
ASSEMBLY, HOSE, SUCTION 116.56
ASSEMBLY, HOSE, RETURN, PUMP 90.49
ASSEMBLY, HOSE, RETURN, PUMP 90.49
ASSEMBLY, HOSE, PRESSURE 115.22
ASSEMBLY, HOSE, PUMP/VALVE 115.22
ASSEMBLY, HOSE, VALVE/COUPLER 91.68
ASSEMBLY, HOSE, RETURN 124.91
SET, COUPLING, QUICK, HTMA 102.96
SLEEVE, HOSE, PROTECTIVE 20.96
SLEEVE, HOSE, PROTECTIVE 24.11
ADAPTER, MODIFIED, 90° 20.96
ADAPTER, PORT, TEST 57.41

Page 12 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION MSRP PRICE
660-0730 CAP, DUST, PORT, TEST 8.32
660-0800 FITTING, ADAPTER, 90° 55.41
660-0801 FITTING, ADAPTER, 90° 27.18
660-0810 FITTING, ADAPTER, 90° 28.33
660-0820 FITTING, ADAPTER, 45° 34.70
660-0830 FITTING, ADAPTER, 45° 23.46
660-0840 FITTING, ADAPTER, 90°, PART OF 660-0870 KIT 19.88
660-0860 CASE, MANUAL, OPERATOR 93.61
660-0890 GROMMET 1.12
660-0900 MOUNT, ENGINE, RUBBER 20.96
660-0961 HUB,WHEEL W/BEARING RACE 106.79

660H 660-0970 BRACKET, FENDER, WHEEL 99.82

660H 660-0980 BOLT, U-TYPE, FENDER, ZY 2.24

660H 660-0990 BRACKET, BAR, LIGHT 136.03
660-5040 DECAL, CAUTION, HITCH 6.18
660-5051 DECAL, TIP 6.92
660-5060 DECAL, CAUTION, PRESSURE 6.18
660-5071 DECAL, OPERATION 6.18
660-5081 DECAL, CAUTION, CLAMP PRESSURE 6.18
660-5091 DECAL, WARNING, INSPECTION 6.18
660-5100 DECAL, FLUID, HYDRAULIC 9.04
660-5111 DECAL, TOWING 6.82
660-5131 DECAL, OPERATION 10.41
660-5140 DECAL, CONTROL 6.69
660-5150 DECAL, REFLECTIVE 23.06
660-5160 DECAL, WARNING, LEAKS 6.18
660-5CLR COUPLER, GENERAL, 1.38HEX 149.00
660-6CLR COUPLER, GROUND HOG, .88SQ, NET 149.00
660-B5030 RING, O TYPE, VALVE, RELIEF 6.33
660-B505 SPRING, AO VALVE 53.14
660-SF304 RING, QUAD, AO VALVE 9.54
660-SF305 WIPER, AO VALVE 19.13
660-SF314 SPRING, CENTERING, AO VALVE 23.60
660-SF361A POPPET, AO VALVE 9.1
660-SF364A ADJ SCREW, AO VALVE 14.03
660-SF365A NUT, CAP, AO VALVE 24.99
66040000 NUT, WELD, 1/4-20, CENTER 1.50
66044 GASKET, PLUG, OIL 0.59
66050000 NUT, WELD, 5/16-18, OFFSET 1.50
6700-030 SHANK, EXTENSION, HEXAGON 94.89
6700-12X4 EXTENSION, AUGER, 12D, 48L, 2H 1,028.00
6700-12X5 EXTENSION, AUGER, 12D, 60L, 2H 1,129.00
6700-15X EXTENSION, AUGER, 15L, 2HEX 395.00
6700-16X4 EXTENSION, AUGER, 16D, 48L, 2H 1,109.00
6700-16X5 EXTENSION, AUGER, 16D, 60L, 2H 1,207.00
6700-18X4 EXTENSION, AUGER, 18D, 48L, 2H 1,245.00
6700-18X5 EXTENSION, AUGER, 18D, 60L, 2H 1,366.00
6700-24X4 EXTEN, AUGER, 24D, 48L, 2H 1,673.00
6700-24X5 EXTENSION, AUGER, 24D, 60L, 2H 1,888.00
6700-2CLR CPLR, LOWE TO MALE 2HEX 303.00
6700-30X4 EXTENSION, AUGER, 30D, 48L, 2H 2,402.00
6700-30X5 EXTENSION, AUGER, 30D, 60L, 2H 2,909.00
6700-36X EXTENSION, 0D, 36L, 2HEX 395.00
6700-36X4 EXTENSION, AUGER, 36D, 48L, 2H 3,045.00
6700-36X5 EXTENSION, AUGER, 36D, 48L, 2H 3,399.00
6700-3CLR CPLR, DANUSER TO MALE 2HEX 303.00
6700-4CLR CPLR, FEMALE 2HEX TO LOWE 303.00
6700-6X4 EXTENSION, AUGER, 6D, 48L, 2H 741.00
6700-6X5 EXTENSION, AUGER, 6D, 60L, 2H 964.00
6700-9X4 EXTENSION, AUGER, 8D, 48L, 2H 964.00
6700-9X5 EXTENSION, AUGER, 8D, 48L, 2H 1,022.00
67030300 RIVET, POP, 3/16 X 3/8, AL 0.68
67080401 RIVET, POP, 1/4 X 1/2, AL 0.59
671-0010 KEY, SQUARE 15.93
671-0020 CLUSTER, SPROCKET, SERIES 16 556.66
671-0021 SPROCKET, SPEED, SINGLE, SERIE 493.16
671-0030 CLUSTER, SPROCKET, SERIES 24 717.90
671-0040 PIN, 1D 28.10
671-0050 KNUCKLE, JOINT, UNIVERSAL 383.28
671-0050-030 BUSHING 44.93
671-0060 CHAIN, DRIVE, ASA 60H 87.77

Version 20 Master Parts Index Page 13 of 33



MODEL NUMBER

Version 20

671-0070
671-0080
671-0090
671-0100
671-0101
671-0110
671-0111
671-0131
671-0132
671-0133
671-0140
671-0150
671-0160
671-0172
671-0180
671-0190
671-0200
671-0400
671-0500
671-0650
671-1100
671-3800
671-3800-030
671-5021
671-5040
671-5050
671-5060
671-5070
671-5100
671-7010
6710-10PE4
6710-10PE5
6710-12PE4
6710-12PE5
6710-16PE4
6710-16PE5
6710-18PE4
6710-18PES5
6710-24PE4
6710-24PE5
6710-30PE4
6710-30PE5
6710-36PE4
6710-36PES
6710-6PE4
6710-6PES
6710-9PE4
6710-9PE5
6750-10PE4
6750-10PES
6750-12PE4
6750-12PE5
6750-16PE4
6750-16PE5
6750-18PE4
6750-18PES
6750-24PE4
6750-24PES5
6750-30PE4
6750-30PES
6750-36PE4
6750-36PES
6750-6PE4
6750-6PES
6750-9PE4
6750-9PES
6780-12X4
6780-12X5
6780-15X
6780-16X4
6780-16X5

Master Parts Index

PART NUMBER

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION
CHAIN, DRIVE, ASA 60-2R

LINK, CONNECTING, ASA 60H

LINK, CONNECTING, ASA 60-2R

PLATE, COVER, TOP

PLATE, COVER, TOP, M671-24/34

HOSE, HYDRAULIC, 12L, NET

HOSE, HYDRAULIC, 72L, TANK ONLY SEE NOTE
SPROCKET, DOUBLE, 1.5ID

SPROCKET, DOUBLE, 1.25ID

SPROCKET, SINGLE, 1.25ID

SHAFT, DRIVE, 2.00 HEX

PLATE, ACCESS, BOTTOM

BOLT, TAKE UP, 1/2-13X 3, Z

FRAME, MAIN

PIN, 1D

SPACER

COVER, FRONT

MOTOR, HYDRAULIC, NET

MOTOR, HYDRAULIC, NET

GROMMET, COVER, TOP

FRAME, MOUNTING, UNIVERSAL, NET
MOUNT, BACKHOE, 40MM, IHI

PIN, 40MM

DECAL, DANGER, 10FT

DECAL, WARNING, LOWER

DECAL, WARNING, SECURE

PAD, ANTI-SLIP

DECAL, ID, FRAME

DECAL, 811

WRENCH, SERVICE, NET

AUGER, 10D, 48L, 2HEX, 10"

AUGER, 10D, 60L, 2HEX, 10"

AUGER, 12D, 48L, 2HEX

AUGER, 12D, 60L, 2HEX, 12"

AUGER, 16D, 48L, 2HEX, 16"

AUGER, 16D, 60L, 2HEX

AUGER, 18D, 48L, 2HEX

AUGER, 18D, 60L, 2HEX, 18" X 5'

AUGER, 24D, 48L, 2HEX

AUGER, 24D, 60L, 2HEX, 24"

AUGER, 30D, 48L, 2HEX

AUGER, 30D, 60L, 2HEX, 30"

AUGER, 36D, 48L, 2HEX

AUGER, 36D, 60L, 2HEX, 3.6"

AUGER, 6D, 48L, 2HEX

AUGER, 6D, 60L, 2HEX, 6" X 5'

AUGER, 8D, 48L, 2HEX

AUGER, 8D, 60L, 2HEX

AUGER, 10D, 48L, 2.56RD, LOWE/PENGO TYPE
AUGER, 10D, 60L, 2.56RD, LOWE/PENGO TYPE
AUGER, 12D, 48L, 2.56RD, LOWE/PENGO TYPE
AUGER, 12D, 60L, 2.56RD, LOWE/PENGO TYPE
AUGER, 16D, 48L, 2.56RD, LOWE/PENGO TYPE
AUGER, 16D, 60L, 2.56RD, LOWE/PENGO TYPE
AUGER, 18D, 48L, 2.56RD

AUGER, 18D, 60L, 2.56RD, LOWE/PENGO TYPE
AUGER, 24D, 48L, 2.56RD

AUGER, 24D, 60L, 2.56RD, LOWE/PENGO TYPE
AUGER, 30D, 48L, 2.56RD, LOWE/PENGO TYPE
AUGER, 30D, 60L, 2.56RD, LOWE/PENGO TYPE
AUGER, 36D, 48L, 2.56RD, LOWE/PENGO TYPE
AUGER, 36D, 60L, 2.56RD, LOWE/PENGO TYPE
AUGER, 6D, 48L 2.56RD

AUGER, 6D, 60L, 2.56RD

AUGER, 8D, 48L, 2.56RD

AUGER, 8D, 60L, 2.56RD

EXTENSION, 12D, 48L, 2.56RD

EXTENSION, 12D, 60L, 2.56RD

EXTENSION, 0D, 15L, 2.56RD

EXTENSION, 16D, 48L, 2.56RD

EXTENSION, 16D, 60L, 2.56RD

MSRP PRICE
120.18
9.59
9.85
48.07
124.97
141.83
144.99
62.77
17.77
17.77
578.79
48.80
14.11
1,918.25
27.33
33.56
81.78
595.69
875.86
9.32
835.00
CF

CF

7.85
8.47
8.47
6.91

CF

7.59
24.24
1,185.00
1,350.00
1,224.00
1,424.00
1,603.00
1,728.00
1,728.00
1,919.00
2,732.00
3,206.00
3,777.00
4,049.00
4,218.00
4,619.00
998.00
1,164.00
1,164.00
1,294.00
1,185.00
1,350.00
1,224.00
1,424.00
1,603.00
1,728.00
1,728.00
1,919.00
2,732.00
3,206.00
3,777.00
4,049.00
4,218.00
4,619.00
998.00
1,164.00
1,164.00
1,294.00
1,028.00
1,129.00
395.00
1,109.00
1,209.00

Page 14 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION MSRP PRICE
6780-24X4 EXTENSION, 24D, 48L, 2.56RD 1,673.00
6780-24X5 EXTENSION, 24D, 60L, 2.56RD 1,888.00
6780-30X4 EXTENSION, 30D, 48L, 2.56RD 2,402.00
6780-30X5 EXTENSION, 30D, 60L, 2.56RD 2,909.00
6780-36X EXTENSION, 0D, 36L, 2.56RD 395.00
6780-36X4 EXTENSION, 36D, 48L, 2.56RD 3,045.00
6780-36X5 EXTENSION, 36D, 60L, 2.56RD 3,399.00
6780-6X4 EXTENSION, AUGER, 6D, 48L, 2.5 741.00
6780-6X5 EXTENSION, 6D, 60L, 2.56RD 964.00
6780-9X4 EXTENSION, 8D, 48L, 2.56RD 964.00
6780-9X5 EXTENSION, 8D, 60L, 2.56RD 1,022.00
6781-5 CLAMP, HOSE, 12D, SS CF
68030500 PHMS, #10-24 X 5/8, AL 0.68
68030600 PHMS, #10-24 X 3/4, AL 0.68
69030000 NUT, HEXAGON, AL, HL BLOWER 0.68
69040000 NUT, HEXAGON, AL 0.68
69050000 NUT, HEXAGON, AL 0.68
6LDBH HEAD, BORING, 6D 151.54
6LDBH42 AUGER, 6D, 36L, 1.255Q 403.00
70040800 HHCS, 1/4-20 X 1, AL 0.91
70050800 HHCS, 5/16-18 X 1, AL 0.91
7034 GEAR, PRIMARY 255.37
71030000 WASHER, FLAT, #10, AL 0.68
71040000 WASHER, FLAT, 1/4, AL 0.68
71050000 WASHER, FLAT, 5/16, AL 0.68
72060000 WASHER, USS MILL, 3/8, ZY 1.39
74020201 PLUG, PTF, 1/8-27 0.69
753-0140 SHAFT, DRIVE 578.79
75321 PIN, AUGER, .875D 46.83
76020600 PIN,COTTER, 3/32 X 3/4, SS 0.68
76030600 PIN, COTTER, 3/16 X 3/4, SS 0.68
77030500 SFHMS, #10-24 X 5/8, AL 0.68
78020600 SCREW, TEK, #12 X 3/4, ZY 0.68
79020200 PHMS, SELF TAP, #8-32 X 1/4 0.68
79020300 PHMS, SELF TAP, #8-32 X 3/8 0.66
79836-35-2 HOOK, S-TYPE, 7/16 8.32
8 KEY, WOODRUFF 244
80010200 SPMS, #6-32 X 1/4, SS 0.96
801 NUT, BULKHEAD 0.79
81051000 HHCS, 5/16-18 X 1-1/4, SS 1.50
81061000 HHCS, 3/8-16 X 1-1/4, SS 2.04
81063000 HHCS, 3/8-16 X 3-3/4, SS 458
82050000 NUT, NYLOC, 5/16-18, SS 1.01
83021100 PIN, ROLL, 1/8 X 1-3/8, SS 2.01
83040900 PIN, ROLL, 1/4 X 1-1/8, SS 1.13
84100000 WASHER, BELLEVILLE, .62ID 3.76
85120001 BUSHING, MACHINE, .75NR 0.63
85140000 BUSHING, MACHINE, .88NR 0.63
85160000 BUSHING, MACHINE, 1.0NR 0.78
85340000 BUSHING, MACHINE, 2.13 ID 2.76
86040000 NUT, HEX, FLANGE, 1/4-20, ZY 0.68
86060000 NUT, HEX, FLANGE, 3/8-16, ZY 0.69
86070000 NUT, HEX, FLANGE, 7/16-14, ZY 0.81
86080000 NUT, HEX, FLANGE, 1/2-13, ZY 0.84
86100000 NUT, HEX, FLANGE, 5/8-11, ZY 0.69
87040800 BOLT, CRG, 1/4-20 X 1, ZY 1.42
87051000 BOLT, CRG, 5/16-18 X 1-1/4, ZY 1.42
87052000 BOLT, CRG, 5/16-18 X 2-1/2, ZY 1.42
87061000 BOLT, CRG, 3/8-16 X 1-1/4, ZY 1.42
87061800 BOLT, CRG, 3/8-16 X 2-1/4, ZY 1.42
87088400 BOLT, CRG, 1/2-13 X 10-1/2, Z 9.52
87101400 BOLT, CRG, 5/8-11 X 1-3/4, ZY 1.42
88050600 BOLT, FLANGE, 5/16-18 X 3/4 1.42
88050800 BOLT, FLANGE, 5/16-18 X 1 1.42
88061010 SCREW, CAP, FLANGE 1.42
88062400 BOLT, FLANGE, 3/8-16 X 3, ZY 1.64
88081201 BOLT, FLANGE, 1/2-20 X 1-1/2 1.68
8LDBH HEAD, BORING, 8D 169.43
8LDBH42 AUGER, 8D, 36L, 1.25S8Q 419.00
9 KEY, WOODRUFF 244
9-1206-21 SPRING 17.82

Version 20 Master Parts Index Page 15 of 33



MODEL NUMBER

AF500
AF500
AF500

AF501

AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501
AF501

SG24GH

Version 20

PART NUMBER

90040000
90050-ZE1-000
90050010
90060000
9058
91060600
99502H
999-11
99R16

A-50
AA-1043-6
AA-851-8
AA1008-2
ABC-10
AF500-0010
AF500-0020
AF500-0030
AF501-0010PAK3
AF501-0020
AF501-0030PAK2
AF501-0040
AF501-0050
AF501-0060
AF501-0070
AF501-0080
AF501-0090
AF501-0100
AF501-0110
AF501-0120
AF501-0130
AF501-0140
AF501-0150
AF501-0160
AF501-0170
AF501-0180
AF501-0190
AF501-0200
AF501-0210
AF501-0220
AF501-0250
AF501-0280
AF501-0290
AF501-0300
AF501-0310
AN-256-832-10
AN-935-4
AN-960-416L
AN-960-516L
AN-960-716
AN-960-816
AN960-616
AP-21-S
AS328

B-3

B45

B50

BPF12
BRH9A
BX-34

C-3
C8119-1024
CC-1
CD10P-0010
CD10P-0020
CD10P-0030
CD10P-0040
CD10P-0050
CD10P-0060
CD10P-0070
CD10P-0080
CD10P-0090

Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

NUT, ACORN, 1/4-20, ZY

PHST, M5 X 8, Z

NUT, ACORN, M5-0.8, Z

NUT, ACORN, 3/8-16, ZY

SPRING & BUTTON

SCREW, THUMB, 3/8-16 X 3/4, ZY
BEARING, BALL

OIL, TRANSMISSION/ENGINE, 30W, NET

BEARING, BALL

SPACER, RING, NILOS
BEARING, OILITE, SUPER
BEARING, OILITE

BEARING, OILITE

FUSE, 10A, H314010P LITTLEFUSE
FILTER, MAIN

FILTER, HEPA

FILTER, ODOR

PAKS3, FILTER, MAIN

FILTER, HEPA

PAK2, FILTER, ODOR

COVER, HOUSING

HOUSING, MOTOR

SCREEN, INLET

SCREEN, OUTLET

ASSEMBLY, FAN/MOTOR
PLATE, MOUNTING, MOTOR
CORD, POWER, US

CLIP, LATCH

LATCH, COVER

ASSEMBLY, RECEPTACLE
ASSEMBLY, SWITCH, ON/OFF
CAPACITOR, MOTOR

SWITCH, PRESSURE

COVER, INLET

SCREW, SELF TAP, #7 X 7/16, Z
CLAMP, FILTER, PRIMARY
PORT, VACUUM

SCREW, SELF TAP, #4 X 7/16, Z
HOSE, VACUUM

LANYARD, COVER, INLET
FOOT, RUBBER

BREAKER, CIRCUIT

LAMP, INDICATOR, FILTER
KNOB, POWER

SCREW, MACHINE, 8-32 X 5/8, ZY
WASHER, LOCK, ZY

WASHER, FLAT, 1/4, ZY
WASHER, FLAT, 5/16, ZY
WASHER, FLAT, 7/16, ZY
WASHER, FLAT, 1/2, ZY
WASHER, FLAT, 3/8, ZY

PIN, SAFETY

RING, O-TYPE

BOLT, COUPLER, Z

V BELT, GRINDER, HEAD, SINGLE
V BELT, GRINDER, HEAD, DUAL
PLUG, CAP

ASSEMBLY, HEAD, BORING, 9D
BELT, V-TYPE, BX34 /TEC 3.90
RETAINER, COUPLER

NUT, TINNERMAN, U-TYPE
CLIP, CABLE, THROTTLE
HOUSING, BLOWER

GRILLE, SIDE, MOTOR

WHEEL, BLOWER, 10D
MOTOR, ELECTRIC, 115VAC, 60HZ
GRILLE, SIDE, WHEEL
CAPACITOR, 115VAC, 60HZ
GRILLE, OUTLET

CORD, POWER, US

SHIELD, PLASTIC

MSRP PRICE
3.02
0.69
212
3.33

34.87
18.91
12.65
6.97
27.08
34.72
8.99
4.72
7.77
8.42
28.37
123.99
72.62
89.00
129.85
159.80
141.47
206.65
15.20
10.52
185.99
31.00
51.66
3.04
8.12
41.63
118.82
206.65
93.00
14.16
0.58
3.04
9.12
0.58
4.25
5.89
CF

CF

CF
4.95
0.74
0.68
0.69
0.69
0.69
0.59
0.69
1.31
3.02
17.10
37.36
38.18
1.76
610.53
44.46
11.20
1.65
3.32
219.01
8.03
53.93
87.50
8.03
14.22
8.03
36.47
8.03

Page 16 of 33



MODEL NUMBER PART NUMBER

CD10P
CD10P
CD10P

CTS10
CTS10
CTs10
CTS10
CTS10
CTS10
CTS10

Version 20

CD10P-0100
CD10P-0110
CD10P-0120
CD10P-0160
CD10P-0170
CD10P-5010
CD10P-5020
CD10P-5022
CD10P-5023
CG-1850
CG-3150
CG-5050
COV-0411
CP18-I
CS8-0010
CS8-0020
CS8-0030
CS8-0040
CS8-0050
CS8-0070
CS8-0090
CS8-0100
CS8-0140
CS8-0190
CS8-0200
CS8-0210
CS8-0220
CS8-0231
CS8-0240
CS8-0250
CS8-0260
CS8-0270
CS8-0280
CS8-0300
CS8-0310
CS8-0320
CS8-0330
CS8-0350
CS8-0380
CS8-0410
CS8-0420
CS8-0440
CS8-0450
CS8-0460
CS8-0470
CS8-0480
CS8-0490
CS8-0900
CS8-1000
CS8-1100
CS8-1101
CS8-1200
CS8-1201
CS8-1300
CS8-1301
CS8-1400
CS8-1500
CS8-1600
CS8-5020
CS8-5030
CS8-5051
CS8-5070
CS8-5080
CS8GH-0370
CTS10-0010
CTS10-0020
CTS10-0030
CTS10-0040
CTS10-0050
CTS10-0060
CTS10-0070

Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

MOUNT, MOTOR
STRAP, VELCRO
SWITCH, ON/OFF

SHCS, M8-1.25 X 15
FLMS, 4mm X 16mm
DECAL, GENERAL
DECAL, CD10P-5020
DECAL, WARNING, US
DECAL, WARNING, EU
RELEIF, STRAIN
RELIEF, STRAIN
RELIEF, STRAIN, CORD, GRIP
CLAMP
BIT,SCREW,AUGER,REPLACEMENT
FRAME, MAIN

PLATE, MOUNT, ENGINE
SHAFT, ARBOR

PLATE, ARBOR (LH)
GUARD, BELT

PLATE, THRUST, V-BELT
GUARD, BLADE

BODY, HUB

LEVER, CRANK, W/ROD
HINGE, W/BEARING
SHAFT, OVER-CENTER
TUBE, BEARING
HANDLE, OPERATOR
BLOCK, BEARING
LEVER

WHEEL, CASTER
SHEAVE, ENGINE

SHEAVE, SHAFT, 2BK27X1, 121740 SHEAVE? DRIVEN

BEARING, BLOCK

BRACKET, MOUNT, ENGINE
SHROUD, VACUUM

ADAPTER, HOSE

HOSE, WATER

SWITCH, ON/OFF

HOSE, VACUUM

BUMPER, RUBBER

BEARING, OILITE, REPL:AA-724-3
BLOCK, MANIFOLD

WRENCH

SURFACE, NON-SLIP

HHCS, FL, 3/8-16 X 3-1/2, ZY
BEARING, SHAFT, DRIVE

RING, SNAP, INTERNAL, 5008-315 TRUARC
HOSE, CONNECTING

KIT, FEED, WATER

BLADE, DIAMOND, ASPHALT, 8D X
BLADE, COMBINATION, 8D X .250W
BLADE, DIAMOND, ASPHALT, 8D X
BLADE, COMBINATION, 8D X .375W
BLADE, DIAMOND, ASPHALT, 8D X
BLADE, COMBINATION, 8D X .500W
BLADE, DIAMOND, CONCRETE, 8D X
BLADE, DIAMOND, CONCRETE, 8D X
BLADE, DIAMOND, CONCRETE, 8D X
DECAL, WARNING, CLEAR ROTATING
DECAL, WARNING, OPERATION
DECAL, WARNING, HOISTING
DECAL, SWITCH, ON/OFF

DECAL, HAZARD, DUST

HARNESS, WIRING

FRAME, MAIN, UPPER

FRAME, MAIN, LOWER

WELDMENT, MOUTNING, HANDLE
WELDMENT, HANDLE

PLATE, MOUNTING, LOWER

PLATE, MOUNTING, UPPER

SCREW, CLAMPING

MSRP PRICE
10.67
4.52
13.25
0.68
0.68
7.60
6.19
6.19
4.54
18.21
29.88
29.81
3.82
260.79
1,684.58
605.94
412.60
94.23
375.16
41.50
386.40
194.89
78.04
56.21
81.15
136.32
462.70
509.54
104.27
199.19
82.24
66.04
58.33
18.00
443,57
7.25
20.61
75.55
20.61
26.81
11.20
105.51
48.87
5.19
4.1
93.64
9.35
19.47
199.00
551.05
236.00
787.95
302.00
968.20
395.00
551.05
787.95
968.20
6.36
6.87
5.55
6.18
6.41
14.34
392.74
454.56
66.67
32.12
42.95
38.95
64.80

Page 17 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION
CTS10 CTS10-0080 CABLE, ADJUSTMENT
CTS10 CTS10-0090 PIN, LATCH
CTS10 CTS10-0100 GRIP, HANDLE
CTS10 CTS10-0110 CLIP, E-TYPE
CTS10 CTS10-0120 SPRING, PIN, LATCH
CTS10 CTS10-0130 SPRING, EXTENSION
CTS10 CTS10-0140 ISOLATOR, HANDLE
CTS10 CTS10-0150 BAR, POSITION, ANGLE
CTs10 CTS10-0160 PIVOT, BAR, POSITION
CTS10 CTS10-0170 WELDMENT, BRACKET, LATCH
CTS10 CTS10-0180 DECAL, ANTI-SLIP
CTS10 CTS10-1000A ASSEMBLY, MOUNT, BREAKER, MAKITA HM1500B
CTS10 CTS10-1100A ASSEMBLY, MOUNT, BREAKER, MAKITA HM1317CB
CTS10 CTS10-1200A ASSEMBLY, MOUNT, BREAKER, BOSCH 11335K
CTS10 CTS10-1300A ASSEMBLY, MOUNT, BREAKER, HILTI TE905-AVR
CTS10 CTS10-1410A ASSEMBLY, MOUNT, BREAKER, HILTI TE1000-AVR
CTS10 CTS10-1600A ASSEMBLY, MOUNT, BREAKER, HITACHI H65SD2
CTS10 CTS10-2100A ASSEMBLY, MOUNT, BREAKER, DEWALT D25941K
CTs10 CTS10-5050 DECAL, RIP-R-STRIPPER (CTS10)
CTS12-0040 COVER, HAMMER
CTS12-0050 HANDLE, LOWER
CTS12 CTS12-0051 HANDLE, LOWER
CTS12-0060 PLATE, ATTACHMENT
CTS12-0070 CLAMP, SCREW
CTS12-0075 CLAMP, SCREW
CTS12-0080 CABLE, ADJUSTMENT
CTS12-0091 BAR, LATCH
CTS12-0091KIT KIT, BAR, LATCH, GEN 2
CTS12-0100 FRAME WELDMENT
CTS12 CTS12-0101 WELDMENT, FRAME
CTS12-0110 WELDMENT, PLATE, HAMMER
CTS12-0121 TUBE, SUPPORT
CTS12-0131 PIN, LATCH
CTS12-0140 MOUNT, CABLE
CTS12-0141 MOUNT, CABLE
CTS12-0150 PIN GUIDE, INNER
CTS12-0151 GUIDE, PIN, INNER
CTS12-0160 PIN GUIDE, OUTER
CTS12-0161 GUIDE, PIN, OUTER
CTS12-0170 TUBE, SPACER
CTS12-0190 ASSEMBLY, LEVER
CTS12-0190-010 ASSEMBLY, BASE AND LEVER
CTS12-0190-020 LOCK, LEVER
CTS12-0190-030 SPRING, LOCK, LEVER
CTS12-0190-050 DECAL, REFLECTIVE, RED
CTS12-0200 PIN, CLEVIS
CTS12-0210 PIN, CLEVIS, 1/2 X 3, ZY
CTS12-0220-010 KIT, MOUNTING, SPRING, GAS, KIT, MOUNTING, GAS SPRING
CTS12-0220A ASSEMBLY, SPRING, GAS
CTS12-0250 WELDMENT, PIN, DETENT
CTS12-0250-040 RETAINER, PUSH ON
CTS12-0250A ASSEMBLY, PIN, DETENT
CTS12-0260 SPRING, COMPRESSION
CTS12-0261 SPRING, COMPRESSION
CTS12-0270 RING, SNAP, INTERNAL, 1
CTS12-0271 RING, SNAP, INTERNAL, RING, RETAINING, 1.125 INTERNA
105063B CTS12-0280 MOUNT, RUBBER, MOUNT, RUBBER, 60 DURO
CTS12-0290 RING, SNAP, EXTERNAL
CTS12-0300 BLOCK, CLAMP, LOWER
CTS12-0320 BLOCK, CLAMP, UPPER
CTS12-0330 BLOCK, CLAMP, LOWER
CTS12-0340 RECEPTICLE, CORD, FEMALE, 5269
CTS12 CTS12-0350 BUSHING, SPRING-TYPE
CTS12-0360 BUSHING, SPRING-TYPE
CTS12-0370 SPRING, SUPPORT
CTS12-0380 BLOCK, CLAMP, LOWER
CTS12 CTS12-0391 BLOCK, CLAMP, LOWER
CTS12 CTS12-0400 BLOCK, CLAMP, LOWER
CTS12-0430 STAND, KICK, LEFT HAND
CTS12-0440 STAND, KICK, RIGHT HAND
CTS12-0450 WASHER, WAVE, 5/8

Version 20 Master Parts Index

MSRP PRICE
37.88
14.85

8.29
1.52
5.76
51.52
12.18
324.86
55.70
64.75
6.95
237.00
237.00
237.00
237.00
237.00
237.00
237.00
CF
33.09
429.17
429.17
50.24
29.71
30.50
36.52
89.35
399.46
556.09
618.01
405.77
98.01
39.81
10.30
9.85
10.92
9.85
16.86
15.73
7.09
74.10
48.24
21.18
0.67
0.59
10.85
8.99
15.48
53.07
45.61
0.81
55.81
10.41
9.87
1.56
1.79
14.84
0.86
104.73
104.73
104.73
60.41
11.76
11.76
5.81
104.73
99.75
104.73
44.81
44.81
2.18

Page 18 of 33



MODEL NUMBER

CTS12

CTS12

CTS12

EP12ACP
EP12ACP
EP12ACP
EP16ACP

PART NUMBER
CTS12-0460
CTS12-0470
CTS12-0470A
CTS12-0475
CTS12-0480A
CTS12-0481A
CTS12-0485
CTS12-0490
CTS12-0500
CTS12-0510
CTS12-0530
CTS12-0540
CTS12-0550
CTS12-0580
CTS12-0600
CTS12-1000
CTS12-1000A
CTS12-1001
CTS12-1100
CTS12-1100A
CTS12-1101
CTS12-1200
CTS12-1200A
CTS12-1300A
CTS12-1410A
CTS12-1600A
CTS12-1701
CTS12-1800KIT
CTS12-1801
CTS12-1900KIT
CTS12-1901
CTS12-2000KIT
CTS12-2001
CTS12-2100A
CTS12-3200
CTS12-5010
CTS12-5020
CTS12-5030
CTS12-5040
CTS12-5050
CTS12-5060
CTS12-5070
CTS12-5080
DB1210
DB1610
DB810
DP-2
DP-3
E244
E244PAK3
E246
E246PAK3
E248
E248PAK3
E310
E310PAK3
E512
E512PAK3
EBF30-5010
EP12ACP-0010
EP12ACP-0020
EP12ACP-0030
EP12ACP-0040
EP12ACP-0050
EP12ACP-0060
EP12ACP-0080
EP12ACP-5010
EP12ACP-5020
EP12ACP-5022
EP12ACP-5023
EP16ACP-5022

Version 20 Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

LATCH, DOWN, SNAP

CABLE, ELECTRICAL
ASSEMBLY, CABLE, ELECTRICAL
CABLE, ELECTRICAL, 220V, 50Hz
ASSEMBLY, CABLE, ELECTRICAL

ASSY, ENCLOSURE, ELECTRIC, US

CABLE, ELECTRICAL, 220V,50Hz
BLOCK, CLAMP

BLOCK, CLAMP, UPPER

BLOCK, CLAMP, LOWER
BLOCK, CLAMP, STAMPED

RECEPTICLE, FEMALE, CONTINENTA

BLOCK, CLAMP, STAMPED
AXLE, WHEEL

WHEEL, 8D

WELDMENT, MOUNT, BASE
ASSEMBLY, MOUNT, BREAKER
WELDMENT, CLAMP, CAP
WELDMENT, MOUNT, BASE
ASSEMBLY, MOUNT, BREAKER
WELDMENT, CLAMP, CAP
WELDMENT, MOUNT, BASE
ASSEMBLY, MOUNT, BREAKER
ASSEMBLY, MOUNT, BREAKER
ASSEMBLY, MOUNT, BREAKER
ASSEMBLY, MOUNT, BREAKER
WELDMENT, CLAMP, CAP

KIT, BLADE, SCRAPING, 5.5W
BLADE, SCRAPING, 6L

KIT, BLADE, SCRAPING, 8W
BLADE, SCRAPING, 8L

KIT, BLADE, SCRAPING, 12W
BLADE, SCRAPING, 12L
ASSEMBLY, MOUNT, BREAKER
WRENCH, COMBINATION, 3/4
DECAL, TRANSPORT

DECAL, LEVER

DECAL, PUSH

DECAL, FEET CLEAR

DECAL, RIP-R-STRIPPER (CTS12)
DECAL, KICKSTAND

DECAL, OPERATION

DECAL, MOUNT LOCATOR
BAG, DUST, 12D, 120L

BAG, DUST, 16D, 120L

BAG, DUST, 8D, 120L

PIN, DRIVE

PIN, DRIVE

BLADE, EARTH, 4D

PAK3, BLADE, EARTH, 4D
BLADE, EARTH, 6D

PAK3, BLADE, EARTH, 6D
BLADE, EARTH, 8D

PAK3, BLADE, EARTH, 8D
BLADE, EARTH, 10D

PAK3, BLADE, EARTH, 10D
BLADE, EARTH, 12D

PAK3, BLADE, EARTH, 12D
DECAL, LOGO, FAN, BOX
HOUSING, BLOWER, 12D
GRILLE

BLADE, FAN, 12D

MOTOR, AC, NET

CAPSCREW, TRUSS HD, 5mm X 10mm

CAPACITOR

CORD, POWER
DECAL, GENERAL
DECAL, EP12ACP
DECAL, WARNING, US
DECAL, WARNING, EU
DECAL, WARNING, US

MSRP PRICE
6.07
39.08
40.55
36.79
42.38
230.51
22.01
104.73
104.73
104.73
104.73
19.05
103.91
51.25
54.89
177.99
509.00
135.86
177.99
509.00
135.86
177.99
509.00
509.00
509.00
509.00
108.82
100.63
24.16
125.66
30.90
130.27
38.11
509.00
30.82
6.18
6.18
6.18
6.18
6.18
6.18
6.18
8.38
69.00
96.00
42.25
16.92
16.92
13.60
44.79
14.50
47.41
16.25
51.90
18.25
59.54
19.95
65.40
CF
217.60
28.81
37.65
113.59
1.25
13.89
42.50
7.26
6.18
6.18
6.18
6.18

Page 19 of 33



MODEL NUMBER
EP16ACP

EP20ACP
EP20ACP
EP30
EP30
EP30
EP30
EP30
EP30
EP30
EP30
EP30
EP30

EP8AC25P
EP8AC25P

EPSACP
EP8ACP
EPSACP

PART NUMBER
EP16ACP-5023
EP17-0030
EP17-0090
EP17-0130
EP17-0150
EP17-0180
EP17-0190
EP17-1000
EP20ACP-0010
EP20ACP-0020
EP20ACP-0030
EP20ACP-0040
EP20ACP-0050
EP20ACP-0060
EP20ACP-0070
EP20ACP-0080
EP20ACP-0090
EP20ACP-0100
EP20ACP-0110
EP20ACP-0120
EP20ACP-0150
EP20ACP-0160
EP20ACP-5020
EP20ACP-5022
EP30-0010
EP30-0010-050
EP30-0010-090
EP30-0020
EP30-0040
EP30-0050
EP30-0060
EP30-0070
EP30-0080
EP30-0100
EP8-0010
EP8-0030
EP8-0040
EP8-0051
EP8-0061
EP8-0070
EP8-0080
EP8-0090
EP8-0100
EP8-0140
EP8-0350
EP8-5021
EP8-5031
EP8-5041
EP8AC-5020
EP8AC25P-5022
EP8AC25P-5023
EP8ACP-0010
EP8ACP-0020
EP8ACP-0030
EP8ACP-0040
EP8ACP-0050
EP8ACP-0060
EP8ACP-0070
EP8ACP-0080
EP8ACP-0090
EP8ACP-0100
EP8SACP-0110
EP8ACP-0120
EP8ACP-0130
EP8SACP-0140
EP8ACP-0150
EP8ACP-5020
EP8ACP-5022
EP8ACP-5023
EP8DC-0090
EP8DC15-0040

Version 20 Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

DECAL, WARNING, EU
MOTOR, ELECTRIC, 1.5HP, 115VAC, NET
FAN, W/HUB

SPACER, ELECTRIC
BRACKET, RETAINING, CORD
CORD, ELECTRICAL
TERMINAL, 10/12 AWG
DUCT, POLY

HOUSING, BLOWER
SCREEN, BLOWER

MOTOR, ELECTRIC, NET
FAN, BLOWER

SWITCH, ON/OFF

CIRCUIT BREAKER

CORD, POWER

PLATE, SWITCH
HANDLE/WHEEL ASSEMBLY
WHEEL, CASTER

HUB, CENTER (COMPLETE)
SOCKET, CASTER
CAPACITOR

O RING

DECAL, EP20ACP

DECAL, WARNING, US
WELDMENT, FRAME
BRACE, CHANNEL

PLATE, MOUNT, MOTOR
CAGE, FAN, REAR

MOTOR, ELECTRIC, SHAFT, .87D, 115VAC, 60HZ, NET
BLADE, FAN, 30D

BUSHING, 7/8JA

CORD, ELECTRICAL

AXLE

ASSEMBLY, WHEEL & TIRE
FRAME, MAIN

WHEEL, BLOWER, 8D
COVER

CORD, ELECTRICAL

WIRE, FUSE

BREAKER, CIRCUIT
GUARD, SWITCH/FUSE
MOTOR, ELECTRIC, .33HP, 115VAC, 60HZ, NET

CAPACITOR, MOTOR, ELECTRIC, FITS---- EP8-0090 MOTOR--

MOUNT, RUBBER, MBR# 1560-45
SWITCH, ON/OFF

DECAL, INFORMATION
DECAL, FLOW RATES
DECAL, FUSE

DECAL, ARROW, AIR FLOW
DECAL, WARNING, US
DECAL, WARNING, EU
HOUSING, BLOWER, 8D
GRILLE

BLADE, FAN, 8D

MOTOR, .33HP, 115VAC, 60HZ, NET
HUB, CENTER

CAPACITOR

SWITCH ROCKER, ON/OFF
CORD, POWER

PLATE, SWITCH
GROMMET

FOOT, RUBBER

RELIEF, STRAIN

NUT, HEX, STRAIN RELIEF
SCREW, SELF TAP, #7 X 5/8
NLA, SELL 53050010
DECAL, EP12ACP

DECAL, WARNING, US
DECAL, WARNING, EU
CLAMP, BATTERY, BLACK
CLAMP, HOSE, 8D

MSRP PRICE
6.18
450.71
400.43
58.55
22.18
98.17
4.72
3.39
256.20
14.91
91.95
18.90
8.90
6.76
39.20
5.38
37.18
6.76
6.76
23.67
13.52
2.57
6.19
6.19
575.00
CF
24.95
CF
499.00
CF
20.71
24.95
CF

CF
540.18
272.11
45.20
28.79
4.86
CF
16.21
336.56
67.76
15.94
24,98
6.95
7.95
6.18
6.20
6.20
6.20
120.82
15.91
29.35
88.13
12.87
7.53
10.28
40.65
6.64
4.65
1.65
5.62
1.72
0.68
N/A
6.19
6.19
6.19
3.36
CF

Page 20 of 33



MODEL NUMBER PART NUMBER
EP8DC25P-0070
EP8HL-0010
EP8HL-0020
EP8HL-0030
EP8HL-0040
EP8HL-0050
EP8HL-0060
EP8HL-0070
EP8HL-0080
EP8HL-0090
EP8HL-0100
EP8HL-0110
EP8HL-0120
EP8HL-0130
EP8HL-0140
EP8HL-0160
EP8HL-1000
EP8HL-1100
EP8HL-1300
EP8HL-5020
EP8HL-5021
EP8HL-5030
EP8HL-5040
EP8HL-5050
EP8HL-5130

FCS10GEN2 FCS10-0010
FCS10-0020
FCS10-0030

FCS10 FCS10-0031
FCS10-0050

FCS10 FCS10-0051
FCS10-0060
FCS10-0071
FCS10-0100
FCS10-0110
FCS10-0140
FCS10-0150
FCS10-0155
FCS10-0160
FCS10-0165
FCS10-0170
FCS10-0180
FCS10-0191
FCS10-0191KIT
FCS10-0201
FCS10-0205
FCS10-0210
FCS10-0220
FCS10-0230
FCS10-0240
FCS10-0250
FCS10-0260
FCS10-0280
FCS10-5020
FCS10-5030
FCS10-5040
FCS10-5051
FCS10-5060
FCS10-5070
FCS16-0011
FCS16-0012

FCS16 FCS16-0013
FCS16-0022
FCS16-0023

FCS16 FCS16-0024A
FCS16-0025
FCS16-0031
FCS16-0032
FCS16-0040
FCS16-0042
FCS16-0045

Version 20 Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION
LATCH, RUBBER, COMPLETE

FRAME, MAIN

COVER

LEVER, SWITCH, ON/OFF

SCREEN, SIDE, ALUMINUM

SCREEN, OUTLET, MADE FROM GP8-0044
SCREEN, INLET, MADE FROM GP8-0044
KNOB

HOUSING, REAR

HOUSING, FRONT

SCREW, CAP, SS

HANDLE, DIPPED, PVC

NIPPLE, PIPE, ALUMINUM, ALUNIP1/2X3 RIDGIDCONDUIT
CORD, ELECTRICAL

MOTOR, ELECTRIC, EXP, .33HP, 1, NET
RELIEF, STRAIN

CORD, EXTENSION, 50L

PLUG, CORD, MALE, SUB FOR NCP 2023
RECEPTICLE, CORD, FEMALE

PLATE, DANGER, ENGLISH

PLATE, DANGER, FRENCH

PLATE, DATA

PLATE, SWITCH, ON/OFF

PLATE, INFORMATION

PLATE, DATA

ASSEMBLY, PLATE, BOTTOM

PLATE, TOP

LOOP, HANDLE

WELDMENT, HANDLE

WELDMENT, FRAME, MAIN

FRAME, MAIN

CLAMP, BLADE

FLYWHEEL

ASSEMBLY, HANDLE

MOUNT, RUBBER, AXLE

PLUG, WELCH

PLUG, CORD, MALE

PLUG, CORD, MALE

RECEPTICLE, CORD, FEMALE
RECEPTICLE, CORD, FEMALE

CLAMP, WIRE

CLAMP, HOSE

WHEEL, 5D

KIT, WHEEL, 5D

GRINDER, METABO, NET

GRINDER, METABO, W 24-180, DAN DUPREY, NET
BOLT, SHOULDER, SPECIAL

T-BOLT, 5/16-18 X 1-1/2, Z

CABLE, PLUG TO SWITCH

CABLE, SWITCH TO PLUG

BOLT, HEAD, SQ, 5/16-18 X 1 ZY

TAB, SPACER

PLUG, 2 POLE

DECAL, SWITCH

DECAL, WARNING, CLEAR ROTATING
DECAL, WARNING, BLADE REMOVAL
DECAL, RIP-R-STRIPPER

DECAL, USE BLADE

FCS10 DECAL SHEET

FRAME, MAIN

FRAME, MAIN

FRAME, MAIN

NLA, SELL FCS16-0023

PLATE, ORBITAL

ASSEMBLY, PLATE, ORBITAL

SWITCH, OVERLOAD, MOTOR, ELECT, FITS--FCS16-0030/0031

MOTOR, ELECTRIC, SHAFT, .87D, 115VAC, 60HZ, NET
MOTOR, ELECTRIC, SHAFT, .87D, 100VAC, 50/60HZ, NET
CORD, ELECTRICAL

CABLE, PLUG TO SWITCH, MOLDED

CABLE (PLUG TO SWITCH)

MSRP PRICE
11.50
1,057.96
53.07
24.35
31.84
106.12
42.59
42.78
443.25
443.25
7.43
101.19
9.85
53.24
607.25
54.02
1,138.09
287.23
979.70
32.06
32.06
32.30
32.06
52.81
7.45
174.82
177.03
175.76
246.07
275.95
365.16
83.67
138.68
357.71
34.87
7.62
78.27
78.27
50.95
83.52
0.65
21.16
CF

CF
393.95
416.56
16.13
9.67
29.26
30.59
2.33
16.30
20.85
6.18
6.69
9.54
8.58
6.18
34.56
661.56
742.87
780.31
N/A
130.27
156.62
80.89
503.30
513.74
26.79
43.89
82.47

Page 21 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION MSRP PRICE
FCS16-0051 SCREW, JACK 27.16
FCS16 FCS16-0052 SCREW, JACK, Z2Y 27.16
FCS16-0060 AXLE 67.13
FCS16-0071 HUB, OFFSET 44.49
FCS16-0081 CORD, ELECTRICAL 36.70
FCS16-0082 CORD, SWITCH/MOTOR 35.63
FCS16-0090 SCRAPER, WHEEL 20.30
FCS16 FCS16-0091 SCRAPER, WHEEL 20.30
FCS16-0100 BLOCK, BEARING 35.64
FCS16-0101 BLOCK, BEARING 56.21
FCS16-0102 BLOCK, BEARING 43.38
FCS16-0110 COVER, BOTTOM 53.43
FCS16-0111 PLATE, BOTTOM 64.68
FCS16-0112 PLATE, BOTTOM 64.68
FCS16 FCS16-0113 PLATE, BOTTOM 64.68
FCS16-0120 ASSEMBLY, HOSE 67.41
FCS16-0130 WELDMENT, ARM, AXLE 84.29
FCS16-0140 ASSEMBLY, CRANK 80.35
FCS16-0141 WELDMENT, CRANK 78.78
FCS16-0150 KNOB, ADJUSTMENT 16.82
FCS16-0161 HANDLE, TOP 231.61
FCS16-0170 COVER, MOTOR 138.71
FCS16-0171 COVER, MOTOR 243.78
FCS16 FCS16-0172 COVER, MOTOR 391.23
FCS16-0180 HANDLE, LOWER 265.72
FCS16-0181 HANDLE, LOWER 401.68
FCS16-0182 HANDLE, LOWER 449.09
FCS16 FCS16-0183 HANDLE, LOWER 401.68
FCS16-0191 PLATE, CLAMP 62.11
FCS16 FCS16-0192 PLATE, CLAMP 66.56
FCS16-0201 HANDLE, FRONT 78.08
FCS16-0210 ASSEMBLY, PIN W/LANYARD 31.87
FCS16-0220 BAR, STOP 27.64
FCS16-0231 WEIGHT, EXTERNAL 91.66
FCS16-0240 WHEEL, 8D 46.57
FCS16-0250 HANDLE, FILE 9.84
FCS16-0260 WRENCH, HEX, T-HANDLE 17.77
FCS16-0270 FILE, 08642 NICOLSON 21.84
FCS16 FCS16-0281 DECAL, QUIK-TIPS 7.66
FCS16-0290 GRIP, HANDLE 8.30
FCS16-0300 GROMMET, RUBBER 0.48
FCS16-0311-010 MOUNT, RUBBER 11.44
FCS16-0312 ASSEMBLY, MOUNT, RUBBER 46.89
FCS16-0312-020 CUP, MOUNT 12.40
FCS16-0320 BEARING, FLANGE 50.28
FCS16-0321 BEARING, FLANGE 81.58
FCS16-0321CP BEARING, FLANGE, OEM SELECTED 81.58
FCS16-0330 BEARING, SUPPORT, 99R10 1417
FCS16-0331 BEARING, SUPPORT 16.95
FCS16-0331A ASSEMBLY, SUPPORT BEARING 81.64
FCS16-0332A ASSEMBLY, BEARING, SUPPORT 38.75
FCS16-0340 BEARING, OILITE 2.09
FCS16-0371 BAR, STANDOFF 67.46
FCS16 FCS16-0372 BAR, STANDOFF 69.38
FCS16-0380 HOSE, GREASE 244
FCS16-0390 WEIGHT, BALANCE 68.55
FCS16-0400 BEARING, OILITE 5.31
FCS16 FCS16-0410 BEARING, FLANGE 55.85
FCS16 FCS16-0420-010 GRIP, CORD 5.85
FCS16 FCS16-0420-020 NUT, GRIP, CORD 0.90
FCS16 FCS16-0420A ASSEMBLY, GRIP, CORD 44.65
FCS16 FCS16-0440 STOP, BUMPER 12.79
FCS16-0462 SWITCH, STARTER, MAGNETIC 333.04
FCS16 FCS16-0463 SWITCH, MOTOR, 115VAC, 60HZ 247.33
FCS16-0470 CAPACITOR, MOTOR, ELECTRIC 96.10
FCS16-0480 PLUG, MALE, 220VAC, 50HZ 71.62
FCS16-0490 STARTER, 230 50/60HZ 280.52
FCS16-0491 STARTER, 230 50/60HZ WEG 280.52
FCS16 FCS16-0510 CONNECTOR, GREASE, Y 20.77
FCS16 FCS16-0520 KNOB, HANDLE, LOWER 31.37
FCS16-0521 KNOB, HANDLE, LOWER CF

Version 20 Master Parts Index Page 22 of 33



MODEL NUMBER

FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18
FCS18

PART NUMBER
FCS16-0600
FCS16-1000A
FCS16-1012
FCS16-1050
FCS16-1050PAK2
FCS16-1100
FCS16-1100PAK3
FCS16-1200
FCS16-1200PAK2
FCS16-1300
FCS16-1300PAK3
FCS16-1500
FCS16-1500PAK2
FCS16-1600
FCS16-1600PAK2
FCS16-5010
FCS16-5021
FCS16-5031
FCS16-5040
FCS16-5051
FCS16-5080
FCS18-0010
FCS18-0020
FCS18-0030
FCS18-0040
FCS18-0050
FCS18-0060
FCS18-0070
FCS18-0080
FCS18-0100
FCS18-0110
FCS18-0120
FCS18-0130
FCS18-0140
FCS18-0150
FCS18-0160
FCS18-0180
FCS18-0190
FCS18-0200
FCS18-0210
FCS18-0220
FCS18-0230
FCS18-0240
FCS18-0250
FCS18-0260
FCS18-0270
FCS18-0280
FCS18-0290
FCS18-0300
FCS18-0310
FCS18-0320
FCS18-0330
FCS18-0340
FCS18-0340A
FCS18-0350
FCS18-0360
FCS18-0370
FCS18-0380
FCS18-0390
FCS18-0400
FCS18-0410
FCS18-0420
FCS18-0430
FCS18-0440
FCS18-1000
FCS18-2000
FCS18-2000PAK3
FCS18-2100
FCS18-2100PAK3
FCS18-2200
FCS18-2200PAK2

Version 20 Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

PLUG, MALE, 15A, AUSTRALIAN
CORD, EXTENSION, GFCI, 444L
EXTENSION CORD, RCD, 444L
BLADE, SCORING, CEMENT, 3L
PAK2, BLADE, SCORING, CEMENT
BLADE, STRAIGHT, 6L

PAK3, BLADE, STRAIGHT, 6L
BLADE, REMOVAL, MASTIC, 6L
PAK2, BLADE, REMOVAL, MASTIC
BLADE, STRAIGHT, 10L

PAK3, BLADE, STRAIGHT, 10L
BLADE, SCORING, CEMENT, 8L
PAK2, BLADE, SCORING, CEMENT
BLADE, SCORING, WOOD, 8L
PAK2, BLADE, SCORING, WOOD
DECAL, ADJUSTMENT, ANGLE
DECAL, WARNING, BLADE
DECAL, WARNING, SHOCK
DECAL, WARNING, BLADE REMOVAL
DECAL, RIP-R-STRIPPER

DECAL, CORD, GFCI

WEIGHT, SIDE

WEIGHT, FRONT

SCRAPER, WHEEL

FRAME, MAIN

WRENCH, HEX, T-HANDLE, 1/4
WELDMENT, MOUNT, HANDLE
COMPLETE, TRANSMISSION

MOTOR, DRIVE, ELECTRIC, 115VAC, 60HZ, NET

PLATE, MOUNT, HANDLE, RH
SHAFT, DRIVE, WHEEL

SPACER, SHAFT, DRIVE
ENCLOSURE, ELECTRICAL

COVER, ENCLOSURE, ELECTRICAL
COMPLETE, DRIVE, INVERTER, NET
COMPLETE, SWITCH, MOTOR, BLADE
CONNECTOR, FEMALE, 9 POLE
RECEPTACLE, FMALE, 120V, 20AMP
CONTACTOR, SWITCH

RELIEF, STRAIN

MOTOR, EXCITER, ELECTRIC, 115VAC, 60HZ, NET

BEARING, FLANGE

PLATE, ORBITAL

BEARING, FLANGE

MOUNT, RUBBER, LARGE
MOUNT, RUBBER, SMALL

BLOCK, CLAMP

HUB, OFFSET

PLATE, BOTTOM

WHEEL, DRIVE

WHEEL, TRANSPORT

BLOCK, MOUNTING, WEIGHT, FRONT
WELDMENT, HANDLE, OPERATOR

ASSEMBLY, HANDLE, OPERATOR, NET

GRIP, HANDLE

SWITCH, STOP, EMERGENCY
SWITCH, CONTROL, SPEED
COVER, SWITCH, HANDLE
KNOB, CONTROL, DIRECTION
SWITCH, CONTROL, DIRECTION
RELIEF, STRAIN

ASSEMBLY, PLUG, HANDLE
WASHER, MODIFIED

WRENCH, HEX, 3/8

CORD, EXTENSION, 600L
BLADE, STRAIGHT, 6L

PAK3, BLADE, STRAIGHT, 6L
BLADE, STRAIGHT, 11L

PAK3, BLADE, STRAIGHT, 11L
BLADE, SCORING, CEMENT, 9L
PAK2, BLADE, SCORING, CEMENT

MSRP PRICE
48.07
248.00
260.79
19.50
42.92
19.50
64.35
37.71
82.47
19.50
64.35
32.40
71.28
32.40
71.28
6.18
6.18
6.18
6.18
12.68
8.87
506.54
188.60
10.40
1,263.10
20.47
1,136.79
933.14
47418
167.44
224.89
32.31
31.84
254.78
729.12
130.05
89.22
242.32
231.79
9.15
729.12
236.10
357.58
280.19
28.71
26.62
446.58
501.61
782.39
587.31
110.24
700.36
1,400.44
2,000.05
21.99
133.98
287.11
102.14
76.54
488.08
19.13
371.53
0.47
5.71
444.45
16.95
64.65
16.95
64.65
25.50
64.76

Page 23 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION MSRP PRICE
FCS18-2400 BLADE, STRAIGHT, 18L 29.50
FCS18-2400PAK2 PAK2, BLADE, STRAIGHT, 18L 74.83
FCS18 FCS18-5010 DECAL, CONTROL, DIRECTION 6.18
FCS18 FCS18-5020 DECAL, CONTROL, SPEED 6.18
FCS18 FCS18-5030 DECAL, SEQUENCE, STARTING 6.18
FCS18 FCS18-5050 DECAL, RIP-R-STRIPPER 6.41
FCS18-5060 DECAL, DAMAGE, MACHINE CF
FCS5-0010 ASSEMBLY, PLATE, BOTTOM 142.36
FCS5-0030 WELDMENT, HANDLE, LH 48.38
FCS5-0035 WELDMENT, HANDLE, RH 48.38
FCS5-0040 ASSEMBLY, HANDLE 35.33
FCS5-0055 HANDLE, BASE, RH 25.74
FCS5-0060 WELDMENT, GUARD 88.25
FCS5-0070 MOUNT, RUBBER 6.87
FCS5-0100 BOLT, SQ. HEAD, 1/4-20 X 1, ZY 1.27
FCS5-0110 RING, SNAP 3.02
FCS5-1000 KNOB, 1/4-20 X 1/2 7.26
FCS5-1500 BLADE, SCORING, 5L 13.00
FCS5-1700 TUBE, GRIP 4.63
FCS5-1800 COVER, BLADE 16.12
FCS5-1900 PLUG, WELCH TYPE 11.49
FCS5-3000 WRENCH, HEX, T-HANDLE 17.77
FCS5-5020 DECAL, CAUTION 6.18
FCS5AC FCS5AC-0011 GRINDER, 1550 W, 115VAC, 60HZ, NET 382.94
FCS5AC-0015 GRINDER, AC, 230V, 50/60 Hz, NET 382.94
FCS5AC-0020 TOP PLATE 99.28
FCS5AC-0025 TOP PLATE 99.28
FCS5AC-0075 FLYWHEEL 96.73
FCS5AC-5051 DECAL, RIP-R-STRIPPER 13.77
FD1225 DUCT, BAG TYPE, 12D, 300L 289.00
FD1250 DUCT, BAG TYPE, 12D, 600L 489.00
FD12C COUPLER, DUCT, 12D 102.00
FD1625 DUCT, BAG TYPE, 16D, 300L 380.00
FD16C COUPLER, DUCT, 16D 102.00
FD16C-010 CLAMP, HOSE, 16D, SS CF
FD825 DUCT, BAG TYPE, 8D, 300L 196.00
FD8C COUPLER, DUCT, 8D 55.25
FES2250-7 BEARING .755ID x1.0030DX1.00 242
FF-2204-3 BEARING, OILITE 4413
FHSF205-16G BEARING, FLANGE 65.66
GECD-5010 DECAL, GENERAL, 1.00 X 5.25 6.18
GECD-5010W DECAL, GENERAL, 1.00H X 5.25L 6.18
GECD-5020 DECAL, GENERAL, 1.38 X 7.00 7.25
GECD-5020W DECAL, GENERAL, 1.38 X 7.00 7.25
GECD-5030 DECAL, GENERAL, 1-7/8 X 9-1/2 10.09
GECD-5030W DECAL, GENERAL, 1.88H X 9.50L 10.09
GECD-5040 DECAL, GENERAL, 2.31 X 12.00 11.22
GECD-5040W DECAL, GENERAL, 2.31 X 12.00 11.22
GECD-5050 DECAL, FAMILY OWNED, AMERICAN 4.47
GECD-5060 DECAL, WARNING, PROP 65 6.30
GEML-1 BOX, JUNCTION, KILLARK HL BOX 120.34
FCS10 GOMO03042001US MANUAL, OPERATOR, FCS10, US CF
SG7 GOMO03042003US MANUAL, OPERATOR, SG7, US CF
EP30 GOMO06042001US MANUAL, OPERATOR, EP30, US CF
262H GOMO07042001US MANUAL, OPERATOR, 262H, US CF
242H GOMO08042001US MANUAL, OPERATOR, 242H, US CF
CTs10 GOMO08042005US MANUAL, OPERATOR, CTS10, US CF
235H GOM18081501EU MANUAL, OPERATOR, M235H, EU 11.44
FCS16 GOM19091901EU MANUAL, OPERATOR, FCS16G3, EU 7.95
FCS16 GOM19091901US MANUAL, OPERATOR, FCS16G3, US 7.95
GP21-0020 SHROUD, FRONT 355.83
GP21-0030 SHROUD, REAR 270.88
GP21-0040 BUMPER, RUBBER 32.95
GP21-0050 AXLE 206.00
GP21-0060 SCREW, CAP, DRILLED 5.62
GP21-0070 WHEEL/TIRE, PNEUMATIC, 8D, 280/250-4 3/4 BB-3C 115.59
GP21-0080 HANDLE 204.64
GP21-0090 FAN 345.81
GP21-0100 FRAME, MAIN 1,698.17
GP21-0110 SCREW, CAP, DRILLED 5.62
GP21-0120 ASSEMBLY, FRAME, LEG 218.19

Version 20 Master Parts Index Page 24 of 33



MODEL NUMBER

AF501

Version 20

Master Parts Index

PART NUMBER
GP21-0130
GP21-0140
GP21-0150
GP21-0160
GP21-0170
GP21-1000
GP8-0011
GP8-0021
GP8-0030
GP8-0031
GP8-0043
GP8-0044
GP8-0060
GP8-0060A
GP8-0070
GP8-0080
GP8-0090
GP8-0100
GP8-5020
GP8-5031
GX120K1QX2
GX160K1QXC9
GX34
GX35KIT
GX390UT1QA2-BLK
GX390UT2QXC9
GX78
GXV160REPLACE
GXV160UH2N5AH-BLK
GXV390UT1DABG
H-3
H-3-010
H-3-5000
H200
H250
H262
HKP-HH
HM803110
HM803149
HUB-1221
HUB-1222
HUB-1390
HUB-2321
HUB-2323
J-2005-2A
J-6250-2A
K341
KIC-172
L44610
L44643
LDOBH-12
LDOBH-16
LDOBH-18
LDOBH-24
LDOBH-30
LDOBH-36
LDOBH-6-7
LDOBH-8
LFD16100
LM104911
LM104949
LMNILOSRING
MDA-10-R
MDF-5040
MDF-5050
MDF-5060
MDF15-0020
MDF15-0030
MDF15-0060
MDF15-0070
MDF15-0090

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

SPACER

ASSEMBLY, LANYARD

GRIP, HANDLE, RTX-HUNT WILDE
HANDLE, STARTER, RECOIL, WINTE
SPRING

METER, MAINTENANCE

HOUSING, BLOWER, FRONT
HOUSING, BLOWER, REAR
HANDLE

HANDLE

SCREEN, OUTLET

SCREEN, INLET

FRAME, MAIN

ASSEMBLY, FRAME, MAIN

SKID, FRAME

SPACER, CRANKSHAFT

SPACER, ENGINE

KEY, SQUARE, 3/16 X 1-3/8

DECAL, INFORMATION

DECAL, FLOW RATES, REPLACE GP8-5030
ENGINE, HONDA, GX120, 3/4"STD.SHAFT/GP8, NET
ENGINE, HONDA, 5.5HP, GX160UT1QXC9, NET
BUSHING

KIT, REPLACE, GX35, NET

ENGINE, HONDA, GX390, NET
ENGINE, HONDA, 13HP, NET
BUSHING, EP17 FAN

ENGINE, HONDA, 5HP, REPLACE, NET
ENGINE, HONDA, GXV160, NET
ENGINE, HONDA, GXV390, NET
ASSEMBLY, COUPLER

BODY, COUPLER

DECAL, COUPLER

HUB, AUGER, 2HEX

HUB, AUGER

HUB, AUGER, 2.5HEX

HOLDER, FUSE

BEARING, CUP

BEARING, CONE

SWITCH, ON/OFF

SWITCH, ON/OFF, SG24/E SWITCH
HOUSING, SWITCH

PLUG, MALE, 250V, 20AMP

PLUG, FEMALE, 250V, 20AMP
ASSEMBLY, MOUNT, RUBBER
ASSEMBLY, MOUNT, RUBBER
WEDGE, LOCK

RING, KICKOUT

CUP, BEARING

CONE, BEARING, REPLACE PART 550 HUB
HEAD, BORING, 12D

HEAD, BORING, 16D

HEAD, BORING, 18D

HEAD, BORING, 24D

HEAD, BORING, 30D

HEAD, BORING, 36D

ASSEMBLY, HEAD, BORING, 6D
HEAD, BORING, 8D

DUCT, FLAT, LAY, 16D, 1200L

CUP, BEARING

CONE, BEARING

RING, NILOS, LM104911/LM104949B-AV
FUSE, 10A

DECAL, WARNING, NO PRYING
DECAL, WARNING, LUBRICATION
DECAL, WARNING, COMPRESSED AIR
BUSHING, RETAINER, TOOL

RING, O-TYPE

CYLINDER

PIN, ALIGNMENT

PISTON

MSRP PRICE
225.68
37.36
8.57
14.53
21.82
100.31
400.23
400.23
34.70
34.70
26.53
26.53
131.79
296.50
36.09
14.36
12.59
3.15
11.21
11.21
586.50
780.30
43.41
382.50
1,287.65
1,468.87
44.21
708.90
654.00
695.00
125.51
102.43
6.18
78.79
369.37
402.35
11.87
36.07
51.94
27.69
83.67
138.22
39.59
136.99
25.04
22.34
43.70
0.52
20.13
14.91
214.72
218.37
408.32
616.94
840.71
1,469.21
149.70
204.14
179.65
21.27
38.08
54.55
7.29
6.18
6.18
6.18
23.20
3.71
391.58
3.18
43.98

Page 25 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION MSRP PRICE
MDF15-0100 DISC, VALVE, DISTRIBUTION 18.38
MDF15-0110 COVER, VALVE, DISTRIBUTION 84.45
MDF15-0120 DISC 48.39
MDF15-0130 GAUGE, DISTRIBUTION 27.15
MDF15-0140 VALVE, DISTRIBUTION 79.09
MDF15-0150 HEAD, CYLINDER 256.03
MDF15-0160 TUBE, EXTENSION 65.93
MDF15-0210 GUARD, LEVER, CONTROL 120.49
MDF15-0220 SCREW, SET 3.19
MDF15-0230 LEVER, CONTROL, THROTTLE 23.20
MDF15-0240 PIN, ROLL 2.22
MDF15-0250 HOUSING, VALVE, THROTTLE 221.41
MDF15-0260 RING, O-TYPE 3.09
MDF15-0270 RING, O-TYPE 3.09
MDF 15-0280 PLUG, THREADED 22.53
MDF15-0290 SPRING 5.18
MDF15-0300 SPOOL, VALVE 33.81
MDF15-0310 ADAPTER 40.73
MDF15-0320 ASSEMBLY, HOSE 222.90
MDF15-1100 MOILPOINT, .371HEX 31.69
MDF15-1200 CHISEL, 1W, .371HEX 31.69
MDF15-1300 CHISEL, 2w, .371HEX 48.23
MDF15-1400 CHISEL, 4W, .371HEX 56.86
MDF35-0010 RETAINER, TOOL 179.83
MDF35-0020 BUSHING, RETAINER, TOOL 32.30
MDF35-0030 PLUG, HEAD, FRICTION 14.56
MDF35-0040 BUSHING 134.79
MDF35-0050 DEFLECTOR, AIR 60.10
MDF35-0060 CYLINDER 539.75
MDF35-0080 PISTON 53.77
MDF35-0100 DISC, VALVE, DISTRIBUTION 18.23
MDF35-0120 DISC 21.89
MDF35-0130 GAUGE, DISTRIBUTION 85.40
MDF35-0140 PIN, ALIGNMENT 5.05
MDF35-0150 HEAD, CYLINDER 270.84
MDF35-1100 MOILPOINT, .580HEX 31.82
MDF35-1200 CHISEL, 1W, .580HEX 31.82
MDF35-1300 CHISEL, 2W, .580HEX 41.25
MDF35-1501 HOLDER, BLADE, SCRAPER 143.58
MDF35-1600KIT PACKAGE, BLADES, SCRAPER, 5.5W 48.28
MDF35-1610KIT PACKAGE, BLADES, SCRAPER, 8W 60.43
MDF35-1620KIT PACKAGE, BLADES, SCRAPER, 12W 62.58
MDF35-1700-5010 DECAL, KIT 10.13
MF-MM LUG, EXTENSION 125.55
MHX-141-M LUG, DRIVE/SHANK, 1.12HEX 53.81
N-3 NUT, LOOP 36.40
P302 BIT, SCREW, AUGER 38.15
P302PAK2 PAK2, BIT, SCREW, AUGER 93.50
P801 BIT, SCREW, AUGER, ANS1 4140 23.96
P801A BIT, SCREW, AUGER, REPLACEMENT 17.62
P801PAK3 PAK3, BIT, SCREW, AUGER 75.64
PAN-P106RL TERMINAL, RING 0.50
PLDBH10 AUGER, 10D, 36L, .88SQ 439.00
PLDBH12 AUGER, 12D, 36L, .88SQ 483.00
PLDBH6 AUGER, 6D, 36L, .88SQ 403.00
PLDBH8 AUGER, 8D, 36L, .88SQ 419.00
PSD-15X EXTENSION, 0D, 15L, .88SQ 143.00
PSD14 AUGER, 14D, 36L, .88SQ 581.00
PSD16 AUGER, 16D, 36L, .88SQ 895.00
PSD18P AUGER, 18D, 30L, .88SQ 839.00
PSD4 AUGER, 4D, 36L, .88SQ 365.00

AF501 RB16 BAND, RUBBER, 16D 9.95
RB16PAK10 PAK10, BAND, RUBBER, 16D CF
RL LOCK, RUBBER 0.47
RLPAK21 PAK21, LOCK, RUBBER 10.77
RV8 FAN, BLOWER, CL 60 191.70
S-3 SPRING, HITCH, H-3 7.19
SB25 BIT, SCREW, AUGER 19.00
SB25A BIT, SCREW, AUGER, REPLACEMENT, NET 14.60
SB25C BIT, SCREW, AUGER, CARBIDE 61.96
SB25PAK3 PAKS3, BIT, SCREW, AUGER 60.87

Version 20 Master Parts Index Page 26 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION MSRP PRICE
SB26 BIT, SCREW, AUGER 24.06
SB26C BIT, SCREW, AUGER, CARBIDE 61.96
SB26PAK3 PAK3, BIT, SCREW, AUGER 74.26
SB35 BIT, SCREW, AUGER 50.64
SB35A BIT, SCREW, AUGER, REPLACEMENT 35.00
SB35C BIT, SCREW, AUGER, CARBIDE 101.13
SB35CA BIT, SCREW, CARBIDE, BAGGED 69.50
SB45 BIT, SCREW, AUGER 88.96
SB45C BIT, SCREW, AUGER, CARBIDE 147.63
SB60 BIT, SCREW, AUGER, REPLACEMENT 120.99
SBCP18 SCREW BIT 281.21
SCFD825 DUCT, CONDUCTIVE, 8D, 25L 632.75
SCHL-0015 LATCH, CANISTER, W/KEEPER 74.91
SCHL8 CANISTER, STORAGE, ALUMINUM, 8 379.75
SCHL825-0020 HANDLE, HOSE TYPE 26.22
SCP3-0100 HANDLE 240.04
SCP3-0200 HEAD, SCABBLER 1,062.09
SCP3-0300 TUBE, SCABBLER 291.18
SCP3-0400 NUT, JAM 7.09
SCP3-0500 FITTING, REDUCER 20.35
SCP3-0600 TRIGGER, SCABBLER 82.75
SCP3-0700 PIN, ROLL (6mm X 25mm) 3.79
SCP3-0800 BODY, VALVE 381.61
SCP3-0900 FITTING, COUPLER 20.21
SCP3-1000 CAP, VALVE 18.06
SCP3-1100 SPRING, VALVE 14.18
SCP3-1200 O RING 3.43
SCP3-1300 SPOOL, VALVE 34.95
SCP3-1500 O RING 3.79
SCP3-1600 STOP, PISTON 3.26
SCP3-1700 CAP, PISTON 34.70
SCP3-1800 PISTON, AIR# 00608120 301.44
SCP3-2000 O RING 3.43
SCP3-2010 MOUNT, CENTER BONDED 18.92
SG12-0010 FRAME, MAIN 1,125.77
SG12-0020 COVER, BELT 345.22
SG12-0030 MOTOR, ELECTRIC, SHAFT, .87D, 1.5HP, 115VAC, 60HZ, NET 605.25
SG12-0040 STRAP, MOUNTING, SKIRT 26.63
SG12-0051 WELDMENT, KNOB 33.21
SG12-0060 HOSE, VACUUM 36.25
SG12-0070 SWITCH, EMB 303-9049 18.11
SG12-0070KIT SWITCH, START, 25 AMP 181.87
SG12-0080 BREAKER, CIRCUIT 13.53
SG12-0110 HANDLE, TOP 172.93

CTS12 SG12-0111 WELDMENT, HANDLE, ADJUSTABLE 112.36
SG12-0120 CONNECTOR, GREASE 11.29
SG12-0130 CONNECTOR, HOSE 16.55
SG12-0140 HOSE, GREASE 3.56
SG12-0150 TUBE, PIVOT 8.96
SG12-0160 LEVER, SWITCH 16.69
SG12-0170 CAM, SWITCH 22.45
SG12-0181 HANDLE, LOWER 367.18
SG12-0191 COVER, SWITCH 39.67
SG12-0200 AXLE 45.88
SG12-0220 BUMPER 43.18
SG12-0230 SKIRT, RUBBER 251.09
SG12-0240 WELDMENT, SHAFT 103.01
SG12-0250 MOUNT, MOTOR, ELECTRIC 232.85
SG12-0260A ASSY, CABLE, SWITCH TO PLUG 40.75
SG12-0270A ASSY, CABLE, SWITCH TO MOTOR 70.04
SG12-0280 GUIDE, HOSE 52.10
SG12-0290A ASSY, CABLE, JUMPER 2.16
SG12-0300 ASSEMBLY, SWITCH, MASTER 35.49
8G12-0300-010 SWITCH, MASTER 26.00
SG12-0300-020 COVER, SWITCH, MASTER 11.29
SG12-0300-030 PLATE, FACE, SWITCH, MASTER 2.34
SG12-0340 CLIP, E-TYPE 0.63
SG12-0350 SPRING, COMPRESSION 9.51
SG12-0360 WEIGHT, EXTERNAL 250.04
SG12-0370 SCRAPER, WHEEL 11.08

SG12E SG12-0371 SCRAPER, WHEEL 11.08

Version 20 Master Parts Index Page 27 of 33



MODEL NUMBER

SG12E
SG12E
SG12E

PART NUMBER
SG12-0380
SG12-0390
SG12-0400
SG12-0410
SG12-0415
SG12-0420
SG12-0430
SG12-0430-010
SG12-0430A
SG12-0430KIT
SG12-0450
SG12-0460
SG12-0470
SG12-1000
S$G12-2200-010
8G12-2200-020
SG12-2200-030
SG12-2200-040
S$G12-2200-050
8G12-2200-060
8G12-2200-070
SG12-2200-080
SG12-2200-090
SG12-2200-100
SG12-2200KIT
SG12-5020
SG12-5030
SG12EM-0010
S$G24-0010
S$G24-0020
SG24-0030
SG24-0040
S$G24-0050
S$G24-0060
S$G24-0070
SG24-0080
SG24-0090
S$G24-0100
S$G24-0110
SG24-0120
SG24-0120-A
SG24-0130
SG24-0141
SG24-0151
SG24-0160
SG24-0170
SG24-0170-030
S$G24-0190
S$G24-0200
SG24-0210
SG24-0220
SG24-0230
S$G24-0250
S$G24-0260
SG24-0280
SG24-0300
S$G24-0310
SG24-0315
SG24-0317
SG24-0320
SG24-0330
S$G24-0350
SG24-0360
SG24-0370
SG24-0380
SG24-0390
S$G24-0400
SG24-0410
SG24-0500
SG24-0510
SG24-0520

Version 20 Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

SCREW, WOOD, HEAD, FLAT
SLEEVE, PROTECTIVE

SHEAVE, BK26, 7/8

SHEAVE, BK115X1

GRIP, HANDLE

ADAPTER, 1/4-28M X 1/8NPT
PLATE, TOOLING, MAGNETIC
MAGNET, 1D

ASSY, PLATE, TOOLING, MAGNETIC
KIT, RETRO, GRINDER, MAGNETACH
CAPACITOR, MOTOR, ELECTRIC
CAPACITOR, RUN, MOTOR, ELECTRI, FITS-----SG12-0030 MOTOR
SWITCH, THERMAL, MOTOR, ELECTR, FITS---SG12-0030 MOTOR
KIT, SHIELD, DUST/SAFETY
DISC, DRIVER

DISC, DIAMOND, 50 GRIT

DISC, DIAMOND, 100 GRIT
DISC, DIAMOND, 200 GRIT

DISC, DIAMOND, 400 GRIT

DISC, DIAMOND, 800 GRIT

DISC, DIAMOND, 1500 GRIT
DISC, DIAMOND, 3000 GRIT
BOX, STORAGE

WRENCH, HEX, T-HANDLE
PRO-POLISH SYSTEM

DECAL, STARTING

DECAL, SWITCH, MASTER
BLOCK, ADAPTER, MAGNETACH
FRAME, MAIN

COVER, TRANSMISSION
WELDMENT, SHAFT

SPACER, SHORT, 1/2

SPACER, LONG, 3/4

GEAR, SECONDARY

SHAFT

SPACER, MEDIUM, 5/8

CABLE, SWITCH TO PLUG
GEAR

MOUNT, ENGINE, GASOLINE
DISC, MOUNTING

ASSEMBLY, DISC, MOUNTING
BAR, MOUNTING

DISK, ACCESSORY, LH

DISK, ACCESSORY, RH
HANDLE, OPERATOR, GASOLINE/ELE
LEVER/CABLE, CONTROL, THROTTLE
KNOB, CONTROL, THROTTLE
ARM, SWING

AXLE

COVER, V-BELT

BUMPER, RUBBER

SKIRT, RUBBER

MOUNT, MOTOR, ELECTRIC
WHEEL, 8D

ASSEMBLY, PIN, ROLL, DOUBLE
CAP, 37° FLARE, FEMALE

LOCK, SWITCH

ADAPTER, M20 X 7/8-14

SEAL, BONDED SEAL WASHER
CLUTCH, CENTRIFUGAL
BLOCK, MANIFOLD

SKIRT, RUBBER, REAR
WELDMENT, FLANGE, VACUUM
STRAP, SKIRT

HOSE, VACUUM

GUARD, SWITCH

WRENCH, COMBINATION, 7/16
LINE, GREASE, 3L

SHEAVE, 2BK34-7/8, 60HZ
SHEAVE, 2BK40- 7/8, 50HZ
PULLEY

MSRP PRICE
0.63
3.85

36.57
159.57
15.11
9.44
CF
8.99
388.82
446.12
30.75
91.17
89.54
288.92
142.80
229.50
229.50
229.50
229.50
229.50
229.50
229.50
323.58
25.86
2,239.00
6.18
7.26
53.15
1,479.39
238.06
103.01
7.66
7.66
628.52
60.08
7.66
43.71
155.08
362.07
162.84
320.43
157.94
295.22
295.22
520.05
48.07
6.07
137.44
84.62
404.48
94.68
218.81
368.31
81.77
5.31
23.10
10.69
26.79
3.71
288.92
47.28
106.73
68.47
26.03
57.72
27.32
9.35
5.49
89.67
89.67
167.46

Page 28 of 33



MODEL NUMBER

SG7
SG7
SG7
SG7
SG7

PART NUMBER
S$G24-0560
SG24-1000
SG24-1050
SG24-1100
S$G24-1200
SG24-1300
SG24-1400
SG24-1600
S$G24-1600-020
S$G24-1610
SG24-1800
SG24-1900
SG24-1900-012
S$G24-1900-020
S$G24-1900-030
SG24-1900-040
SG24-1901-010
SG24-1901RHPAK3
SG24-1902LHPAK3
S$G24-2000
SG24-2000-010
SG24-2000-020
SG24-2101-010
$G24-2101-030
8G24-2104-010
SG24-2105
SG24-2105-010
SG24-2105-020
SG24-2200KIT
SG24-2300
SG24-2300-020
SG24-2310
S$G24-2500H-100
SG24-2500H-100PK3
8G24-2500H-18
SG24-2500H-18PAK3
SG24-2500H-30
SG24-2500H-30PAK3
S$G24-2500H-50
SG24-2500H-50PAK3
SG24-2500M-100
SG24-2500M-100PK3
SG24-2500M-18
SG24-2500M-18PAK3
SG24-2500M-30
SG24-2500M-30PAK3
SG24-2500M-50
SG24-2500M-50PAK3
SG24-2600RH
SG24-2600RHPAK3
SG24-2610LH
SG24-2610LHPAK3
SG24-4000
S$G24-5020
SG24-5072
SG24-HAMMER
SG241900-030PAK12
SG241900-030PAK6
SG24E-0010
SG24E-0200
SG24E3HP-0010
SG24E3HP-0020
SG24E3HP-0460
SG24E3HP60
SG24PRYBAR
SG24PUNCH
SG7-0010
SG7-0020
SG7-0020-040-010
SG7-0020-040-020
SG7-0030

Version 20 Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

BUSHING, H X 1

KIT, SHIELD, DUST/SAFETY
STONE, GRINDING, C06

STONE, GRINDING, C10

STONE, GRINDING, C24

STONE, GRINDING, C80

STONE, GRINDING, C120
ASSEMBLY, SCARIFIER, STAR
BUSHING

ASSEMBLY, SCARIFIER, BEAM, #12 BEAM FAILS/ASSY
WEDGE, MOUNTING, PLAS-T-LOK
ASSEMBLY, SCRAPE-R-TACH
HOUSING, FRAME

HOLDER, INSERT

INSERT, CARBIDE, TUNGSTEN
SPACER

HOUSING, FRAME

PAK3, SCRAPER, MAGNETACH, RH
PAK3, SCRAPER, MAGNETACH, LH
BRUSH, CLEAN SWEEP, 11" BUSH ASSY
PLATE, MOUNTING, DRIVE, PLATE
SCREW, FLATHEAD, #12 X 1
BLOCK, MOUNTING, HOLDER, PIN
RING, O-TYPE, 314 E425

PIN, DIAMOND, RED, 100-120GRIT
ASSEMBLY, DIAM-A-TACH, WHITE
PIN, DIAMOND, WHITE, 30-40GRIT
PIN, REPLACE, DIAM-A-TACH, WH
KIT, PRO POLISH

BLOCK, DIAMOND

MOUNT, BLOCK, DIAMOND
WEDGE, MOUNTING, PLAS-T-LOK
MAGNETACH, HARD, G100

PAK3, MAGNETACH, HARD, G100
MAGNETACH, HARD, G18

PAK3, MAGNETACH, HARD, G18
MAGNETACH, HARD, G30

PAK3, MAGNETACH, HARD, G30
MAGNETACH, HARD, G50

PAK3, MAGNETACH, HARD, G50
MAGNETACH, MED, G100

PAK3, MAGNETACH, MED, G100
MAGNETACH, MED, G18

PAK3, MAGNETACH, MED, G18
MAGNETACH, MED, G30

PAK3, MAGNETACH, MED, G30
MAGNETACH, MED, G50

PAK3, MAGNETACH, MED, G50
MAGNETACH, PCD, RH

PAK3, MAGNETACH, PCD, RH
MAGNETACH, PCD, LH

PAK3, MAGNETACH, PCD, LH
WASHER, SPACER

DECAL, THROTTLE

DECAL, ASSISTANCE

HAMMER, STANLEY 51-616
PAK12, INSERT, CARBIDE

PAKG, INSERT, CARBIDE

CLAMP, CABLE

MOTOR, 2HP 115/230, NET
RECEPTICLE

PLUG

STARTER, MOTOR

GRINDER, SURFACE, 3HP, 60HZ, 2
BAR, PRY

PUNCH

FRAME, MAIN

WELDMENT, HANDLE

BRACKET, HOSE, VACUUM
TUBE, HOSE, VACUUM

BRACKET, ADAPTER, GRINDER

MSRP PRICE
25.27
408.68
9.95
9.95
9.95
9.95
9.95
78.69
4.35
78.69
3.41
204.00
53.07
139.88
31.25
3.43
28.95
562.00
562.00
397.95
17.28
1.18
96.06
2.32
74.95
273.00
81.95
74.95
4,478.00
163.00
56.18
2.62
44.50
115.00
44.50
139.00
44.50
139.00
44.50
139.00
44.50
115.00
44.50
139.00
44.50
139.00
44.50
139.00
76.50
247.00
76.50
247.00
0.68
6.61
6.18
32.10
415.00
208.00
2.00
668.18
237.07
237.07
195.15
5,595.00
25.74
18.86
319.73
236.39
24,95
7.99
29.03

Page 29 of 33



MODEL NUMBER

SG7
SG7
SG7
SG7
SG7
SG7

SP8GHOHP

SP8GHOHP

SP8GHY9HP

Version 20

SG7-0050
SG7-0060
SG7-0080
SG7-0080-050
SG7-0090
SG7-2000-30
SG7-5010
SHX-140-S
SM02
SP8-0010
SP8-0020
SP8-0030
SP8-0040
SP8-0051
SP8-0052
SP8-0061
SP8-0061KIT
SP8-0070
SP8-0091
SP8-0100
SP8-0112
SP8-0120
SP8-0131
SP8-0132
SP8-0141
SP8-0142
SP8-0150
SP8-0160
SP8-0170
SP8-0171
SP8-0172
SP8-0180
SP8-0190
SP8-0200A
SP8-0201
SP8-0210KEY
SP8-0211
SP8-0221
SP8-0231
SP8-0240
SP8-0241
SP8-0251
SP8-0270
SP8-0280
SP8-0290
SP8-0300
SP8-0310
SP8-0330
SP8-0340
SP8-0350
SP8-0370
SP8-0371
SP8-0380
SP8-0390
SP8-0400
SP8-0421
SP8-0421KIT
SP8-0430
SP8-0430CP
SP8-0440
SP8-0450
SP8-0460
SP8-0510
SP8-0545
SP8-0550
SP8-0560
SP8-0570
SP8-0590
SP8-0600
SP8-0700
SP8-1000-041

Master Parts Index

PART NUMBER

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

HOUSING, SWITCH
SWITCH, POWER

SHROUD, DUST

BARS, WEAR, SHROUD
HOSE, HELIX, 2D, 25L
WHEEL, DIAMOND, 7D, G30
DECAL, SURFACE PRO
LUG, DRIVE, AUGER, 2D
TOOTH, .875, FLANGED
BRACKET

SCREW, CAP, TAKE-UP, SPECIAL
VALVE

FITTING, REDUCING
FRAME, MAIN

FRAME, MAIN

FRAME, MOUNTING, AXLE
KIT, AXLE

WHEEL, 5D

FRAME, MOUNT, REAR
PIN, HINGE, ZY

ASSEMBLY, MOUNT, AXLE, REAR
KNOB, HANDLE

SCREW, CRANK

SCREW, CRANK

HANDLE, OPERATOR
HANDLE, OPERATOR

NUT

BOOT, PROTECTIVE
BARREL, ADJUSTING
BARREL, ADJUSTING
BARREL, ADJUSTMENT
END, ROD, MALE

SPACER

SHEAVE AND BUSHING, QD*
SHEAVE, SHAFT, DRIVE
KEY, STRAIGHT

KEY, STRAIGHT, FOR SP8-0221 BUSHING
BUSHING, 40MM, P1
BLOCK, BEARING

SHAFT, DRIVE

SHAFT, DRIVE

PLATE, SIDE, ACCESS
SHEAVE, SHAFT, CRANK
BUSHING, 3/4, JA

RING, SNAP, 5160-156
GUARD, V-BELT

TESTER, V-BELT

BUSHING, INSERT
BUSHING, DOWEL

CAP, COVER, DUST

AXLE

AXLE

CAP, PROTECTOR, PLASTIC
HOSE, DRAIN, OIL

FITTING, ADAPTER
BEARING, BALL

KIT, BEARING, GREASABLE
BEARING, FLANGE
BEARING, FLANGE
WELDMENT, MOUNT, HOSE
BUSHING, SPRING-TYPE
BUSHING, SPRING-TYPE
SHEAVE

BUSHING, 1-1/4, JA
BUSHING, 7/8, JA

FITTING, GREASE, 90°
ELBOW, STREET

FITTING, GREASE, STRAIGHT
ASSEMBLY, HOSE, GREASE
KIT, WATER

TUBE, SPACER

MSRP PRICE
27.82
30.24

362.98
CF
25.95
79.00
CF
28.89
33.88
2411
2.59
50.65
4.36
1,214.71
1,134.65
131.71
236.39
28.31
272.37
36.35
407.63
15.28
188.06
111.50
411.84
411.84
20.96
5.18
220.63
265.85
79.95
23.06
43.13
132.38
61.99
8.65
8.65
47.89
189.62
288.92
299.42
95.60
82.47
31.49
4.86
268.43
65.66
99.81
23.94
2.59
83.26
72.55
217
19.59
41.50
83.49
633.25
67.05
67.05
38.20
13.92
12.98
60.67
48.06
50.20
2.04
7.70
0.93
23.09
57.78
44.13

Page 30 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

MODEL NUMBER PART NUMBER DESCRIPTION MSRP PRICE
SP8-2000-040PAK4 PAK4, ROD, DRUM 94.13
SP8-2000-050 CAP, DRUM 23.64
SP8-2000-050PAK2 PAK2, CAP, DRUM 47.28
SP8-2100-A ASSEMBLY, DRUM, FLAIL 562.07

SP8GH9HP SP8-2200 WELDMENT, DRUM 200.80
SP8-2200-050PAK2 PAK2, CAP, DRUM 48.22
SP8-2200A ASSEMBLY, DRUM, PLANER 583.00
SP8-3000 FLAIL, STAR, ALLOY-X™, LAIL, SMOND 2.89
SP8-3100 FLAIL, BEAM, ALLOY-X™ 2.89
SP8-3200 FLAIL, TCT, PENTAGONAL 7.10
SP8-3300 FLAIL, MILLING, TCT 24.00
SP8-3400 FLAIL, TCT, HEXAGONAL CF
SP8-4000 WASHER, SPACER, TREATED, HEAT 0.73
SP8-5020 DECAL, CONTROL, DEPTH 6.39
SP8-5031 DECAL, WARNING, CLEAR ROTATING 6.39
SP8-5041 DECAL, CAUTION, EYE/EAR 6.39
SP8-5051 DECAL, WARNING, GUARDS 6.21
SP8-5061 DECAL, PROCEDURES, GREASE 6.21
SP8-5070 DECAL, WARNING, MOTOR 6.39
SP8-6000 KIT, FLAIL, STAR 415.00
SP8-6000A ASSY, DRUM, FLAIL, STAR 1,004.00
SP8-6004 KIT, FLAIL, STAR, EDGER 102.00
SP8-6100 KIT, FLAIL, BEAM 415.00
SP8-6100A ASSY, DRUM, FLAIL, BEAM 1,004.00
SP8-6105 KIT, FLAIL, BEAM, LINE,, TRAFFIC 562.00
SP8-6105A ASSY, DRUM, FLAIL, BEAM, LINE, TRAFFIC 1,145.00
SP8-6200 KIT, FLAIL, PENTAGONAL, FINISH 625.00
SP8-6200A ASSY, DRUM, FLAIL, PENTAGONAL, FINISH, FINE 1,220.00
SP8-6202 KIT, FLAIL, PENTAGONAL, FINISH, * COARSE 447.00
SP8-6202A ASSY, DRUM, FLAIL, PENTAGONAL, FINISH, COARSE 1,030.00
SP8-6204 KIT, FLAIL, PENTAGONAL, FINISH 415.00
SP8-6300 KIT, FLAIL, MILLING 683.00
SP8-6300A ASSY, DRUM, FLAIL, MILLING 1,286.00
SP8A-0030 VALVE, AIR, BALL/ SHUTOFF 96.46
SP8A-0030-010 COVER, MUFFLER 160.03
SP8A-0030-020 ELEMENT, MUFFLER 188.25
SP8A-0030-030 BASE, MUFFLER 126.12
SP8A-0050 PLATE, MOTOR 67.82
SP8A-0080 NIPPLE 6.30
SP8A-0090 ELBOW, STREET 6.30
SP8A-0100 HOSE, PNEUMATIC 98.35
SP8A-0110 HOSE, PNEUMATIC 105.29
SP8A-0120 HOSE, PNEUMATIC 110.50
SP8A-0130 HOSE, PNEUMATIC 269.62
SP8A-0140 HOSE, PNEUMATIC 100.80
SP8A-0160 REDUCER 22.45
SP8A-0170 FITTING, TEE 20.21
SP8A-0210 U-BOLT 12.02
SP8A-0220 CLAMP 16.35
SP8A-0230 ASSEMBLY, HOOK AND LANYARD 144.96
SP8A-0300 GUARD, BELT 246.84
SP8A-140 HANDLE, OPERATOR 498.91
SP8A-140-10-10 MOUNT, FILTER 55.30
SP8A-140-10-20 MOUNT, MUFFLER 63.77
SP8A-140-10-30 CLAMP 20.62
SP8E-0100 CABLE, SWITCH TO MOTOR 27.53
SP8E-0170 BARREL, ADJUSTING 176.50
SP8E-0171 BARREL, ADJUSTING 406.58

SP8E5HP50 SP8E-0172 BARREL, ADJUSTING 167.99
SP8E5HP-0010 SWITCH, ON/OFF 116.43
SP8E5HP-0020 PLUG, FEMALE, 250V, 50AMP 252.71
SP8E5HP-0030 PLUG, MALE, 250V, 50AMP 252.71
SP8ES5HP-0050 MOUNT, MOTOR, ELECTRIC 169.36
SP8E5HP-0100 CABLE, SWITCH TO MOTOR 34.26
SP8E5HP-0460 SWITCH, STARTER, MAGNETIC 453.23
SP8E5HP-5020 DECAL, WARNING, 5HP 10.10
SP8E5HP-5040 PLANER, ELECTRIC, QUIK-TIPS 15.74
SP8G-5040 SIGN, PLANER, GAS, QUIK-TIPS 15.73
SP8GH-0370 CABLE, ELECTRICAL 21.32
TCT35 TOOTH, TCT, .765 SHANK 45.70
TCT35F TOOTH, TCT, .765 FLANGED 46.20

Version 20 Master Parts Index Page 31 of 33



MODEL NUMBER

V8220
V8220
VS220
VS220
V8220
V8220
V8220
VS220
VS220
V8220
V8220
VS220
VS220
VS220
V8220
V8220
VS220
VS220
V8220
V8220
V8220
VS220
VS220
VS220
V8220
V8220
VS220
VS220
V8220
V8220
VS220
VS220
VS220
V8220
V8220
VS220
VS220
VS220
V8220
V8220
VS220
VS220
VS220
V8220
V8220
VS220
VS220
VS220
V8220
V8220
VS220
VS220
V8220
V8220
VS220
VS220
VS220
V8220
V8220
VS220
VS220
VS220

PART NUMBER
TF121912
UCFT207-20
VS220-0010
VS220-0020
VS220-0030
VS220-0040
VS220-0050
VS220-0060
VS220-0070
VS220-0080
VS220-0090
VS220-0100
VS220-0100-010
VS220-0110A
VS220-0120
VS220-0130
VS220-0140
VS220-0150
VS220-0160
VS220-0170
VS220-0180
VS220-0190
VS220-0200
VS220-0210
VS220-0220
VS220-0230
VS220-0240-010
VS220-0240-020
VS220-0240A
VS220-0250-010
VS220-0250-020
VS220-0250A
VS220-0260
VS220-0270
VS220-0280
VS220-0290
VS220-0300
VS220-0310
VS220-0320
VS220-0330
VS220-0340
VS220-0350
V8220-0360
VS220-0370
VS220-0380
VS220-0390
VS220-0400
VS220-0410
VS220-0420
VS220-0430
VS220-0440
VS220-1000-010
VS220-1000-020
VS220-1000-030
VS220-1000A
VS220-1100-010
VS220-1100-020
VS220-1100-030
VS220-1100A
VS220-5010
VS220-5020
V8220-5030
VS220-5040
VS220-5050
WIRE-3SQ
WIRENUTY
WsS-277
Y-244
Y-246
Y-248
ZE-156

Version 20 Master Parts Index

Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM

DESCRIPTION

BEARING, WHEEL, CASTER
BEARING

COVER, MOTOR, ELECTRIC
MOTOR, ELECTRIC, 115VAC, 60HZ, NET
FILTER, HEPA

BRACKET, FILTER, HEPA
HOUSING, FILTER

FILTER, PRIMARY

WELDMENT, FRAME

HANDLE, RELEASE, PAN, DUST
CASTER, SWIVEL

CASTER, RIGID

BUSHING, CASTER, RIGID
ASSEMBLY, PAN, DUST
HANDLE, BAR, SHAKER
GASKET, FOAM, MOTOR, VACUUM
BOOT, CONNECTING

PLATE, SWITCH

SWITCH, MOTOR, ON/OFF
GAUGE, VACUUM

FITTING, LINE, VACUUM
HOUSING, MOUNT, MOTOR
BRACKET, MOUNTING, COVER
BRACKET, MOUNTING, COVER
LINE, VACUUM

CORD, ELECTRICAL

COVER, INLET

LANYARD, INLET

ASSEMBLY, COVER, INLET
TOOL, FLOOR

WAND

ASSEMBLY, WAND, DUST, 2D
CUFF, REDUCER, 2D TO 1.5D
CUFF, REDUCER, 2D TO 1.25D
SUPPORT, MOUNT, MOTOR
SUPPORT, TUBE, SHAKER
SUPPORT, TUBE, HANDLE
AXLE, SHAKER

AXLE, HANDLE, SHAKER
BOLT, MODIFIED

COLLAR, LOCKING

ELEMENT, SHAKER

SPACER, MOTOR, ELECTRIC
GASKET, PAN, DUST

ARM, LINKAGE

ASSEMBLY, ARM, BEARING
BUSHING, LINKAGE

INLET, 2D

DEFLECTOR, INLET, 2D

INLET, 3D

DEFLECTOR, INLET, 3D

HOSE, HELIX, 3D, 300L
COUPLER, HOSE, STEEL, 3D
COUPLER, HELIX, PLASTIC, 3D
ASSEMBLY, HOSE, 3D, 300L
HOSE, HELIX, 2D, 300L
COUPLER, HOSE, STEEL, 2D
COUPLER, HELIX, PLASTIC, 2D
ASSEMBLY, HOSE, 2D, 300L
DECAL, INSTRUCTION, VACUUM
DECAL, WARNING, SILICA
DECAL, ON/OFF

DECAL, GAUGE, VACUUM
DECAL, VS220

PIN, LOCK

NUT, WIRE

SWIVEL, CONTROL

BLADE, ICE, 4D, PART WT .06 LBS /.96 OZ
BLADE, ICE, 6D, PART .10LB / 1.06 OZ
BLADE, ICE, 8D

CONNECTOR, CABLE, * KIL-ENYIT FITTING

MSRP PRICE
6.87
95.52
551.57
366.36
193.47
130.58
882.66
723.05
870.57
211.59
67.37
69.53
7.27
568.29
53.20
16.93
17.54
32.64
37.48
430.45
12.10
882.66
36.28
24.18
241
51.99
27.20
15.09
41.93
345.46
82.27
363.58
19.39
14.95
87.06
70.13
70.13
79.81
15.12
84.64
12.10
84.64
14.51
6.65
60.46
60.46
7.26
70.13
43.53
123.34
58.04
389.11
141.38
42.31
576.00
255.16
85.84
31.91
295.00
8.93
8.93
8.93
6.36
8.93
5.36
0.58
2.79
29.35
34.03
35.14
32.24

Page 32 of 33



Master Parts Index

Date: 10/2/2023 Time: 1:30:08PM
ZE-156A ASSEMBLY, CONNECTOR, CABLE 220.63

Version 20 Master Parts Index Page 33 of 33



Copyright© 2023, General Equipment Company



	GEF1303091v20-MPI-COVER
	FRONT COVER-Screen Shot 2023-09-25 at 3.29.21 PM.pdf
	BACK COVER-Screen Shot 2023-09-25 at 3.28.53 PM.pdf

	Master Parts Index GSS Download 10.2.23
	Working Copy.pdf
	GEF1303091v18-MPI.pdf
	GEF1303091v18-MPIa
	GEF1303091v18-MPI-COVER
	Binder1.pdf
	GE_Master-Parts-Index-Cover-January2022


	Work Copy

	GEF1303091v18-MPI

	GEF1303091v19-MPI-COVER-email.pdf
	GE_Master-Parts-Index-Back-Cover.pdf
	GEF1303091v19-MPI-COVER.pdf
	Binder1.pdf
	GE_Master-Parts-Index-Cover-January2022




	GEF1303091v20-MPI-COVER-PROOF (with copyright).pdf
	FRONT COVER-Screen Shot 2023-09-25 at 3.29.21 PM.pdf
	BACK COVER-Screen Shot 2023-09-25 at 3.28.53 PM.pdf




